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SUMMARY OF TEST RESULT
Report
FCC Rule Description Limit Result Remark
Section
3.4 §2.1046 Conducted Output Power Reporting Only PASS -
3.5 N/A Peak-to-Average Ratio <13 dB PASS -
3.6 §2.1049 Occupied Bandwidth Reporting Only PASS -

Conducted Band Edge

3.7 §27.53(m)(4) Measurement §27.53(m)(4) PASS -
(Band 7)
§2.1051 Conducted Spurious Emission
3.8 < 55+10log1o(P[Watts]) PASS -
§27.53(m)(4) (Band 7)
§2.1055 Frequency Stability
3.9 Within Authorized Band | PASS -
§27.54 Temperature & Voltage

Equivalent Isotropic Radiated

4.4 §27.50(h)(2) Power EIRP < 2Watt PASS -
(Band 7)
Under limit
§2.1053 Radiated Spurious Emission
4.5 < 55+10log1o(P[Watts]) PASS | 17.98 dB at
§27.53(m)(4) (Band 7)

7586.000 MHz
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1 General Description
1.1 Applicant

TCL Communication Ltd.
5F, C building, No. 232, Liang Jing Road ZhangJiang High-Tech Park, Pudong Area Shanghai, P. R.
China. 201203

1.2 Manufacturer

TCL Communication Ltd.
5F, C building, No. 232, Liang Jing Road ZhangJiang High-Tech Park, Pudong Area Shanghai, P. R.
China. 201203

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment GSM Quad-band / UMTS Quad-band / LTE hexa-band mobile phone
Brand Name alcatel

Model Name 6055P

FCCID 2ACCJA019

GSM/GPRS/EGPRS/WCDMA/HSPA/

HSPA+(16QAM uplink is not supported)/DC-HSDPA/LTE/NFC
WLAN2.4GHz 802.11b/g/n HT20/HT40

WLANSGHz 802.11a/n HT20/HT40

Bluetooth v3.0+EDR

Bluetooth v4.0/4.2 LE

EUT supports Radios application

Conducted: 358476070060990/ 358476070061006

Radiation: 358476070016265/358476070016273 for Battery 1

IMEI Code 358476070017446/358476070017461 for Battery 2

EIRP: 358476070058770/358476070058788 for Battery 1
358476070060735/358476070060743 for Battery 2

HW Version PIO
SW Version A2E
EUT Stage Identical Prototype

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx Frequency LTEBand 7 : 2502.5 MHz ~ 2567.5 MHz

Rx Frequency LTEBand 7 : 2622.5MHz ~ 2687.5 MHz

Bandwidth LTEBand 7: 5MHz/ 10MHz/ 15MHz / 20MHz

Maximum Output Power to Antenna [LTE Band 7: 21.31 dBm

Type of Modulation QPSK/ 16QAM
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1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum EIRP Power, Frequency Tolerance, and Emission

Designator
LTE Band 7 QPSK 16QAM
Emission Frequency Maximum Emission Frequency Maximum
BW(MHz) Designator Tolerance EIRP(W) Designator Tolerance EIRP(W)
(99%0BW) (ppm) (99%0BW) (ppm)
5 4M49G7D - 0.1888 4M49W7D - 0.1479
10 9M11G7D 0.0031 0.1854 9MO7W7D - 0.1452
15 13M5G7D - 0.2104 13M5W7D - 0.1503
20 18M3G7D - 0.1941 18M3W7D - 0.1507
1.7 Testing Location

Test Site

SPORTON INTERNATIONAL (KUNSHAN) INC.

Test Site Location

No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P. R. China

TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958

Test Site No.

Sporton Site No.

FCC Registration No.

THO1-KS

03CHO02-KS

418269

1.8

Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢

¢

]

47 CFR Part 2, 27(M)
ANSI / TIA/ EIA-603-D-2010

FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

Remark:

1.

2,

All test items were verified and recorded according to the standards and without any deviation

during the test.

This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.

SPORTON INTERNATIONAL (KUNSHAN) INC.
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1.9 Specification of Accessory

Specification of Accessory

Brand Name ALCATEL onetouch Model Name (UC13US
AC Adapter 1 Power Rating I/P: 100-240Vac, 400mA, O/P: 5Vdc, 2000mA

P/N CBAO059AG0C2

Brand Name ALCATEL onetouch Model Name (UC13US
AC Adapter 2 Power Rating I/P: 100-240Vac, 350mA, O/P: 5Vdc, 2000mA

P/N CBAO059AG0C4

Brand Name N/A Model Name [(UC13US
AC Adapter 3 Power Rating I/P: 100-240Vac, 500mA, O/P: 5Vdc, 2000mA

P/N CBAO059AG4C1

Brand Name alcatel Model Name [(UC13US
AC Adapter 4 Power Rating I/P: 100-240Vac, 350mA, O/P: 5Vdc, 2000mA

P/N CBAOO59AGAC4

Brand Name alcatel Model Name [(UC13US
AC Adapter 5 Power Rating I/P: 100-240Vac, 500mA, O/P: 5Vdc, 2000mA

P/N CBAO0059AGAC1

Brand Name ALCATEL onetouch Model Name |TLp026EJ
Battery 1

Power Rating 3.85Vdc, 2610mAh

Brand Name ALCATEL onetouch Model Name (TLp026E2
Battery 2

Power Rating 3.84Vdc, 2610mAh

Brand Name alcatel Model Name (TLp026EJ
Battery 3

Power Rating 3.85Vdc, 2610mAh

Brand Name alcatel Model Name |(TLp026E2
Battery 4

Power Rating 3.84Vdc, 2610mAh

Brand Name N/A [Model Name [CDA0000043C8
USB Cable 1 Signal Line Type __ |1.0m shielded without core

Brand Name N/A [Model Name [CDA0000043C2
USB Cable 2 Signal Line Type __ |1.0m shielded without core

Brand Name alcatel IModel Name [J22C
Earphone 1 Signal Line Type 1.4m non-shielded without core

P/N CCB0029A10CC

Brand Name alcatel [Model Name |[J22H
Earphone 2 Signal Line Type 1.0m non-shielded without core

P/N CCB0047A10CC

Note: The adapter 4, 5 and battery 3, 4 are just with different logo, all the designs are identical with

adapter 2, 3 and battery 1, 2.
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2 Test Configuration of Equipment Under Test
21 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes to

find the maximum emission.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 15 20 QPSK 16QAM 1 Half | Full L M H
Max. Output
7 - - v v v v v v v v v \4 v v
Power
Peak-to-Average
7 - - v v v v v v v v
Ratio
26dB and 99%
7 - - v v \ v v v N v 4 N
Bandwidth
Conducted
7 - - v v s A\ v v v v v N
Band Edge
Conducted
Spurious 7 - - v v \ v v \ s v N N
Emission
Frequency
7 - - v v v v
Stability
E.LLR.P. 7 - - v v v v v v v v v v
Radiated
Spurious 7 - - v v v v v v v
Emission
1. The mark “y “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
el 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious
emission test under different RB size/offset and modulations in exploratory test.
Subsequently, only the worst case emissions are reported.
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz

EUT(Adapter)
EUT(USB Cable)
Dipole Antenna
EUT
EUT(Earphone)

H [

[fe=—————10

LTE Base Station
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2.3 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model No. FCCID |Data Cable Power Cord
1. |LTE Base Station [|Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |DC Power Supply [GW GPS-3030D |N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 5.5 dB.

Example :
Offset(dB) = RF cable loss(dB).
=5.5(dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 7 Channel and Frequency List

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : 2ACCJA019

Report Issued Date : May 26, 2016

Report Version

Report Template No.: BU5-FGLTE Version 1.5

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 20850 21100 21350
20 Frequency 2510 2535 2560
Channel 20825 21100 21375

1 Frequency 2507.5 2535 2562.5
Channel 20800 21100 21400
10 Frequency 2505 2535 2565
Channel 20775 21100 21425

> Frequency 2502.5 2535 2567.5
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup
3.2.1 Conducted Output Power

CH |

System Simulator EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

- Power Divider
System Simulator - 0

EUT

0

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power

3.4.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
force the EUT transmitting at maximum output power. The measured power in the radio frequency on

the transmitter output terminals shall be reported.

3.4.2 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

3.5 Peak-to-Average Ratio
3.5.1 Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an
average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13
dB.

3.5.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 5.7.1.

2. The EUT was connected to spectrum and system simulator via a power divider.

3. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

4. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

5. Record the deviation as Peak to Average Ratio.

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 13 0of 24
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3.6 Occupied Bandwidth

3.6.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 4.2.

The EUT was connected to spectrum analyzer and system simulator via a power divider.

3.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

6. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

27.53(m)(4) for FCC Band 7:

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB
on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P)
dB on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 15 0f 24
TEL : 86-0512-5790-0158 Report Issued Date : May 26, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : 2ACCJA019 Report Template No.: BU5-FGLTE Version 1.5



o 1as. FCC RF Test Report Report No. : FG611504-04B

3.7.2 Test Procedures

1.  The testing follows FCC KDB 971168 v02r02 Section 6.0.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

N o g s~ e

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
8.  Checked that all the results comply with the emission limit line.

Example:

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
9. For LTE Band 7, the other 40 dB, and 55 dB have additionally applied same calculation above.
The limit line is derived from 40+ 10log(P)dB below the transmitter power P(Watts)
= P(W)- [40 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [40 + 10log(P)] (dB)

=-10dBm
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.

The limit line is derived from 55+ 10log(P)dB below the transmitter power P(Watts)
= P(W)- [55 + 10log(P)] (dB)
=[55 + 10log(P)] (dBm) - [55 + 10log(P)] (dB)

=-25dBm
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

—_

The testing follows FCC KDB 971168 v02r02 Section 6.0.

The EUT was connected to spectrum analyzer and system simulator via a power divider.

n

3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

4. The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.

7.  Set spectrum analyzer with RMS detector.

8.  Taking the record of maximum spurious emission.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

10. ForBand7
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [55+ 10log(P)] (dB)
= [30+ 10log(P)] (dBm) - [55+ 10log(P)] (dB)

=-25dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

1. The testing follows FCC KDB 971168 v02r02 Section 9.0.

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3.  With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

4.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 v02r02 Section 9.0.

2.  The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.

3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

4. The variation in frequency was measured for the worst case.
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4 Radiated Test Iltems
41 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
4.2.1 For radiated test from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

=_og

System Simulator

o

Spectrum Analyzer | Receiver

4.2.2 For radiated test above 1GHz

RX Antenna
Ant. feed

point

Metal Full Soldered Ground Plane

=05

System Simulator

4.3 Test Result of Radiated Test

[

Spectrum Analyzer / Receiver

Please refer to Appendix B.
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4.4 Effective Isotropic Radiated Power

4.4.1

Description of the EIRP Measurement

Equivalent isotropic radiated power output measurements by substitution method according to ANSI /
TIA/ EIA-603-D-2010, and the spectrum analyzer configuration follows KDB 971168 D01 Power
Meas. License Digital Systems v02r02. Mobile and portable (hand-held) stations operating are limited
to average EIRP of 2 watts with LTE band7.

442 TestProcedures

1.

The EUT was placed on a non-conductive rotating platform 0.8 meters high in a semi-anechoic
chamber. The radiated emission at the fundamental frequency was measured at 3 m with a test
antenna and a spectrum analyzer with RMS detector per section 5. of KDB 971168 DO1.

During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power. The maximum emission was recorded from analyzer
power level (LVL) from the 360 degrees rotation of the turntable and the test antenna raised
and lowered over a range from 1 to 4 meters in both horizontally and vertically polarized
orientations.

Effective Isotropic Radiated Power (EIRP) was measured by substitution method according to
TIA/EIA-603-D. The EUT was replaced by the substitution antenna at same location, and then a
known power from S.G. was applied into the dipole antenna through a Tx cable, and then
recorded the maximum Analyzer reading through raised and lowered the test antenna. The
correction factor (in dB) = S.G. - Tx Cable loss + Substitution antenna gain - Analyzer reading.
Then the EUT's EIRP was calculated with the correction factor, EIRP = LVL + Correction factor

and ERP = EIRP - 2.15. Take the record of the output power at substitution antenna.
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LTE Average
LTE BW 1.4M 3M 5M 10M 15M 20M
Span 3MHz 6MHz 10MHz 20MHz 30MHz 40MHz
RBW 30kHz 100kHz | 100kHz | 300kHz | 300kHz | 300kHz
VBW 100kHz | 300kHz | 300kHz 1MHz 1MHz 1MHz
Detector RMS RMS RMS RMS RMS RMS
Trace Average | Average | Average | Average | Average | Average
Average Type Power Power Power Power Power Power
Sweep Count 100 100 100 100 100 100
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4.5 Radiated Spurious Emission

4.5.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-D-2010. The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.5.2 Test Procedures

1.  The testing follows FCC KDB 971168 v02r02 Section 5.8 and ANSI / TIA-603-D-2010 Section
2.2.12.

2. The EUT was placed on a rotatable wooden table with 0.8 meter above ground.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5. The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8.  Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
For Band 7:
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)

12. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

13. ERP (dBm)=EIRP - 2.15
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5 List of Measuring Equipment
. o Calibration
Instrument | Manufacturer [ Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum Conducted
R&S FSV40 101040 10Hz~40GHz [Sep. 10, 2015| Apr. 25, 2016 [Sep. 09, 2016
Analyzer (THO1-KS)
Thermal . Conducted
Ten Billion TTC-B3S | TBN-960502 -40~+150°C Oct. 24, 2015| Apr. 25,2016 |Oct. 23, 2016
Chamber (THO1-KS)
EXA Spectrum ) 10Hz-44G,MAX Radiation
Keysight N9010A | MY55150208 Apr. 22,2016 | May 10, 2016 |Apr. 21,2017
Analyzer 30dB (03CH02-KS)
Bilog Antenna TeseQ CBL6112D | 23182 25MHz-2GHz  |Mar. 12, 2016| May 10, 2016 |Mar. 11, 2017| Radiation
9 e e S (03CH02-KS)
Double Ridge ) Radiation
ETS-Lindgren 3117 75957 1GHz~18GHz [Nov. 07, 2015 May 10, 2016 [Nov. 06, 2016
Horn Antenna (03CHO02-KS)
SHF-EHF H AH-840 101070 18Ghz-40Ghz | Oct. 10, 2015| May 10, 2016 |Oct. 09, 2016| _Radiation
- orn|  com-power - z- z - 10, y 19, S (03CH02-KS)
1kHz ~1000MHz / Radiation
Amplifi - PA-103A 161069 Apr. 22, 2016 May 10, 2016 |Apr. 21, 2017
mplitier com-power 32 dB pr. ay pr. (03CH02-KS)
1-26.5GHz Gain Radiation
Amplifi Agilent 8449B 3008A02384 Oct. 24, 2015| May 10, 2016 |Oct. 23, 2016
mpiter gren 30dB ¢ ay ¢ (03CH02-KS)
AC Power Radiation
Source Chroma 61601 616010002473 N/A NCR May 10, 2016 NCR (03CH02-KS)
Radiation
Turn Table MF MF7802 N/A 0~360 degree NCR May 10, 2016 NCR (03CH02-KS)
Radiation
Antenna Mast MF MF7802 N/A 1m~4m NCR May 10, 2016 NCR (03CHO02-KS)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 51 dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

LTE Band 7 Maximum Average Power [dBm)]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 20.47 20.45 20.34
20 1 49 21.31 20.87 20.74
20 1 99 20.44 20.43 20.17
20 50 0 QPSK 19.88 19.84 19.61
20 50 24 19.84 19.72 19.45
20 50 50 19.75 19.76 19.46
20 100 0 19.76 19.70 19.57
20 1 0 19.61 19.16 19.21
20 1 49 19.42 19.17 19.11
20 1 99 19.50 19.11 19.06
20 50 0 16-QAM 18.94 18.91 18.74
20 50 24 18.80 18.89 18.54
20 50 50 18.81 18.84 18.55
20 100 0 18.82 18.76 18.63
15 1 0 20.76 20.78 20.68
15 1 37 20.98 21.02 20.73
15 1 74 20.78 20.70 20.55
15 36 0 QPSK 19.83 19.67 19.53
15 36 20 19.76 19.75 19.64
15 36 39 19.83 19.73 19.53
15 75 0 19.81 19.74 19.57
15 1 0 19.64 19.39 19.24
15 1 37 19.70 19.36 19.29
15 1 74 19.32 19.10 19.05
15 36 0 16-QAM 18.79 18.73 18.59
15 36 20 18.71 18.67 18.54
15 36 39 18.80 18.80 18.52
15 75 0 18.86 18.75 18.67
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LTE Band 7 Maximum Average Power [dBm)]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest

10 1 0 20.55 20.52 20.36
10 1 25 21.06 21.01 20.71
10 1 49 20.53 20.41 20.18
10 25 0 QPSK 19.99 19.66 19.49
10 25 12 19.94 19.77 19.56
10 25 25 19.87 19.72 19.44
10 50 0 19.86 19.73 19.55
10 1 0 19.63 19.23 18.99
10 1 25 19.59 19.72 18.97
10 1 49 19.56 19.07 18.91
10 25 0 16-QAM 19.16 18.93 18.67
10 25 12 18.87 18.84 18.38
10 25 25 18.71 18.75 18.54
10 50 0 18.84 18.81 18.58
5 1 0 20.52 20.28 20.21
5 1 12 20.97 20.88 20.56
5 1 24 20.39 20.38 20.14
5 12 0 QPSK 19.87 19.69 19.47
5 12 7 20.04 19.69 19.54
5 12 13 19.79 19.66 19.39
5 25 0 19.81 19.67 19.48
5 1 0 19.52 19.18 19.15
5 1 12 19.38 19.01 19.00
5 1 24 19.40 18.92 19.16
5 12 0 16-QAM 18.74 18.41 18.65
5 12 7 18.80 18.78 18.61
5 12 13 18.83 18.47 18.58
5 25 0 18.87 18.66 18.50
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Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.17 5.01 5.30 6.03
Middle CH 4.52 5.07 5.71 6.14 PASS
Highest CH 4.52 5.01 5.39 6.00
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LTE Band 7 / 20MHz / QPSK
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LTE Band 7 / 20MHz / 16QAM
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Lowest Channel / Full RB
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26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 4.99 4.93 9.73 9.65 | 14.51 | 14.51 | 19.98 | 20.06
Middle CH - - - - 4.86 4.91 9.67 9.75 | 14.48 | 14.54 | 20.14 | 20.22
Highest CH - - - - 4.9 4.90 9.77 9.71 14.60 | 14.24 | 20.14 | 20.02
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LTE Band 7
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CF 2.535 GHz 1001 El'_i Eﬂn 10.0 MHz CF 2.535 GHz 1001 El'_i Eﬂn 10.0 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result | Type | Rt | Tro | | Function | Funetion Result
M1 | I 14.05 dam e} M| | ndp down | 4,905 Mz
T1 1 -11.94 dam T1 1 -13.95 dam nda 26,00 dé
T2 1 12 04 dm T2 1 13 62 dBm 0 factor o

nid

Date. 25APR 2076 135608

T ' _ 11

O 25 APR.20ME 13.58.47

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

: = =
Ref Level 25.50 dbm  OFfset 550 dF w RBW 100 bH: Ref Level 25.50 dbm  OFfset 550 dF w RBW 100 bH:
o AL o8 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT = ALL o8 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT
SGL Count 100,100 SGL Count 100,100
H. 1Pk Max: H. 1Pk Max:
o o
20 ; 1 20 - 1
. - And L
s : i ._i_:gn_, 10 i e e
Qfe 1 f -
0 dam |I 5L 1 0 dam - !
4 \ | |
10 des © 10 des — -
i { i \
£ \ / 1
20 T 20 1 .
e A |
— = = 30 des - e —a Caad
= S el Sy e o]
40 des
50 dl 50 dl
&0 dite &0 dite
-70 di -70 di
CF 25675 GHz 1001 EL‘I Eun 10.0 MHz CF 25675 GHz 1001 EL‘I Eun 10.0 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result
Ml | 1 2,560 13.96 cam ndB down | 4905 M M1 | 2.566661 GHE 12.23 cam ndB down | 4855 M
T1 1 I ¥ nda 26.00 di T1 1 2.565072 GHz -13.54 dam nda 26.00 di
T2 1 12.03 dBm 0 factor 5236 T2 1 2.669068 GHz 13.63 dm 0 factor 524 4

i . -

Datie 25APR 2076 13.56:29

T ] .

O 25 APR.20M6 13.58:50
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SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

D 25 APR.20ME 14:00:11

Ref Lavel 2550 dBm  Offsat .50 dB & RBW 300 kHz Lavel 2550 dBm Offsat 550 dB & RBW 300 kHz
e art WG BWT 126 4 @ VBW  LMHz  Mode auto FET WG BWT 126 4 @ VBW  LMHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
@ 1Pk M @ 1Pk M
M1{1]
20 dBm 20 dBm :
10 dBsn - ™~ 10 dBsn o \
I | ! \
f \ |
o i T ¥ o i I’ II
{ i1 | 1
il 1
) -2 f -
3.4 e = A0 i =
40 des 40 des
50 dl 50 dl
&0 dite &0 dite
-70 di -70 di
CF 2.505 GHz 1001 ELi Eﬂn 200 MHz CF 2.505 GHz 1001 ELi Eﬂn 200 MHz
Marker Marker
Type | Rt | Tro | X-value Yovalue | Function Funetion Result Type | Rt | Tro | X-value I vevalwe | Function | Funetion Result
M| | 1 2.50603 14.43 dam B doe M1 | 2.502743 G 23 dam ndf down | [l
T1 1 2.500085 -11.91 dam i T1 1 2.500185 GHz [ 2 dam nda
T2 1 2.603615 GHz 11.59 dm 0 factor T2 1 2, 609815 GHz 11 65 d8m 0 factor
. .

O 25 APR.20ME 14:00:52

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

D 25 APR20ME 14:01:14

Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH: Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH:
o AL o8 SWT 126 ps @ VAW 1 MMz Mode Auto FFT 126 ps @ VAW 1 MMz Mode Auto FFT
SGL Count 100,100
@ LFE Manc
o o
20 i 1 20 1
N B AR ” oY P e "
A 7 B \ itk T . 750000000 Mk
f 0 factar ! \ 24|
o dam J T o dam r T
| 4
10 des - L | :
| \ |
20 - L . 4
- )
-, \ == i) vy ~ o
i . i
40 des 40 des
= dl wad
&0 dite &0 dite
i i
CF 2.535 GHz 1001 EL‘I Eﬂn 200 MHz CF 2.535 GHz 1001 EL‘I Eﬂn 200 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalue | Function | Funetion Result Type | Rt | Tro | Yovalue | Function | Funetion Result
M| | I 14.74 Em ndB down El M| | -4 [l ndp down | 9.75 Mrz
T1 1 26 dam i T1 1 nda 00 dé
T2 1 10,80 dm 0 factor T2 1 0 factor
T ] CITID e )i

O 25 APR.20ME 14:00:53

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

: & =]
Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH: Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH:
o ant W FWT 126 psow VBW 1 MH:  Mode Auto FET o ant W FWT 126 psow VBW 1 MH:  Mode Auto FET
SGL Count 100,100 SGL Count 100,100
H. 1Pk Max: H. 1Pk Max:
o o
20 " 1 20 ; 1
. e dp” " . g
A 7 & \ A 7 \ 9.7 10000000 M
| Q factar \ | \ 2641
0 dam | 0 dam T T
11 2 - !
10 des 4 1 10 des - L
i 1 h 1
{ \ / \
20 1 T 20 5
— iy 1)
e P - ) | L.
|- P ) -3q.dpan: Vg
40 des 40 des
= dl wad
&0 dite &0 dite
-70 di -70 di
CF 25405 GHz 1001 EL‘I Eﬂn 200 MHz CF 25405 GHz 1001 EL‘I Eﬂn 200 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result |
M| ] 1 2.563601 GHZ 16.10 dim ndf down | 9.77 Wiz M1 | 2.564341 GHZ 13.52 dam nadp. down | 371 Mk
T1 1 2.56002 Iz -9.90 dam nda 26.00 di T1 1 2.560125 GHz -12.31 dam nda
T2 1 2.569705 GHz 9,65 dm 0 factor 262 4 T2 1 2, 669835 GHz 1173 dm 0 factor
. .

D 25 APR20ME 14.01:34

O 25 APR.20ME 14:01:55

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : 2ACCJA019

Page Number
Report Issued Date : May 26, 2016
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5

: B8 of B30



SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

wef Lavel 25,50 dbm  Offsat 5,50 dB e RBW 300 kHz

Lavel 2550 dBm

Offsat 550 dB e RBW 300 kHz

D 25APR.20ME 14:02.37

e 25 APR.20ME 140216

e art WG BWT 126 4 @ VBW  LMHz  Mode auto FET WG BWT 126 4 @ VBW  LMHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
@ 1Pk M @ 1Pk M
20 B 20 B
10 9B B S L 10 9B P A e 14
! |
0 dEim | 0 dEim T
o . |
! \ 7
-2 L -2 7
\ J
-0 dem: - - e . et =
L ] Y y
40 des
= dl wad
&0 dite &0 dite
i i
CF 25075 GHz Eﬂn 0 MHz CF 25075 GHz 1001 EL‘I Eﬂn 0 MHz
Marker Marker
Type | Rt | Tro | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result
Ml | 1 14,505 M M| 105 " ndB down | 1
T1 1 26.00 di T1 1 = im nda 2
T2 1 [ 12 67 dm 0 factor 173.1 T2 1 14,63 dBim 0 factor i
I . T il (11111

Middle Channel / 15MHz /| QPSK

Middle Channel / 15MHz / 16QAM

Do 25 APR 206 14.0258

O 25 APR.20ME 14:03.19

Ref Lavel 25,50 dbm  Offsat 5.50 dB e RBW 00 K Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH:
o ant 2008 SWT 126 s @ VBW  LMH:  Mode Auto FFT 126 ps @ VBW LM Maode Auto FET
SGL Count 100,100
@ LFE Manc
o o
20 u1] 20 i
- oo . X
A i 14476000000 M i 7~ 7
| i 174:9|
0 dam . odam i
{ " J
10 de: 7 v 10 des £
/ i\ ]
20 20
PN ~ g o A
5 — 7.y e
40 des 40 des
= dl wad
&0 dite &0 dite
i i
CF 2.535 GHz 1001 ELi Eﬂn 0 MHz CF 2.535 GHz 1001 ELi Eﬂn 0 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result |
Ml | 1 14.01 dam nd. down 14,276 M1 | 2,53 11,56 dam ndB down | 1%
T1 1 -11.E1 dém i T1 1 -13.B2 dém nda
T2 1 12 23 dBm 0 factor T2 1 14.32 tm 0 factor 745
i i i -

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

: = =
Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH: Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH:
o ant W FWT 126 psow VBW 1 MH:  Mode Auto FET o ant W FWT 126 psow VBW 1 MH:  Mode Auto FET
SGL Count 100,100 SGL Count 100,100
H. 1Pk Max: H. 1Pk Max:
o o
20 T 1 20 q I I
AN - .
A T 14, A e 14226000000 M|
{ 5,4) I 10|
0 R 7 0 dam +
10 de: +F 10 dis 1
| ]
21 i 21 {
i |
putt by ) A,
o - S o L o
- 4 de:
= dl wad
&0 dite &0 dite
-70 di -70 di
CF 2.562% GHz 1001 ELi Eﬂn 0 MHz CF 2.562% GHz 1001 ELi Eﬂn 0 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result
Ml | 1 .553523 ¢ 13.43 dam ndB down | 14,555 M M1 | 2.565245 GHE ndb. down | 19,295 Mra
T1 1 2555217 -12.53 dam nda 26.00 di T1 1 2,555307 GHz nda 26.00 dé
T2 1 2.663013 GHz 12 43 dm 0 factor 1754 T2 1 2.663543 GHz 0 factor 160.3
-

i _ CITID e

e 25 APR 206 14.04:01

O 25 APR.20ME 14.03.40

unnm ..
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SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Lavel 2550 dBm  Offsat 5,50 dB & RBW 1 MHz Lavel 2550 dBm Offsat 550 dB & RBW | MHz
e art WG SWT 575w VBW 3MHZ Moda Auta FET s SWT 575w VBW 3
SGL Count 100/100 SGL Count 100/100
@ 1Pk M @ 1Pk M
ETTEY]
20 dBm ; 20 dBm
10 9B - - 11 3 10 3B s =
! \ /
0 i t T 0 i f
! F " W
1 ¥ ! " ¥ L:
e T i i | |
| \ | \
= e Ry, P, _— R O Reccn b i, T ALY
450 dem = - - -4 s =
40 des 40 des
= dl wad
&0 dite &0 dite
-70 di -70 di
CF 2.41 GHz 1001 ELi Eﬂn 400 MHz CF 2.41 GHz 1001 ELi Eﬂn 400 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result
Ml ] 1 17.5%6 dam ndB divw: 19,53 M MI| | 5. 15.46 dam ndlB. down | 0.0
T1 1 -8.53 dam i .| T1 1 -9.50 dam nda
T2 1 7.54 dim 0 factor 1266 T2 1 926 dEim 0 factor
)i Gy & )i

Do 25APRZ0TE 140443

e 25 APRZME 14.04:22

Middle Channel / 20MHz /| QPSK

Middle Channel / 20MHz / 16QAM

Ref Lavel 25,50 dbm  Offsat 5.50 dB = RBW 1 0 Rt Lovel 25.50 dBm  OIfset 5.50 0F = RBW 1 I%E
o ant M FWT 57w VAW M-z Mode duto FET 57 s VBW 3MHz Mode Auto FET
SGL Count 100,100
@ LFE Manc
o ray ™M) =0 L M)
il S - - N -
itk 7 # 4 20, 140000000 M i 7
Q factar 126.0) \}
0 R 7 0 R i -
! il i
10 dis - + 10 des ¥ X
! \ | L
20 — - 20 - .
ok chAe o i,
40 des 40 des
= dl wad
&0 dite &0 dite
i i
CF 2.535 GHz Eﬂn 400 MHz CF 2.535 GHz 1001 El'_i Eﬂn 400 MHz
Marker Marker
Type | Rt | Tro | Hevalue | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result |
M| | -4 536 M| | 2,530 15.95 cam ndp down |
T1 1 T1 1 -10.00 dam nda
T2 1 T2 1 10.34 d&m J factor
. .

Do 25 APR 206 14:05.08

Do 25 APR.20MG 14:05.24

Highest Channel / 20MHz / QPSK

: = =
Ref Lavel 25,50 dbm  Offsat 5.50 dB = RBW 1 0 Ret Level 25.50 dBm  Offset 5.50 B = RBW 1 Wz
f= ant H B SWT 57 s @ VBW 2MH: Mode Auto f ALt HoE HWT 57 s @ VBW 2MH:  Mode Auto FET
SGL Count 100,100 SGL Count 100,100
H. 1Pk Max: H. 1Pk Max:
i M s 2 M
20 X, 20 ¥,
' RPN P il L e T _
10 dB: 8, 10 dB: - = Loy R
{ f 1
! 0 factor ! \
o dam 5L - o dam T
i e ] 12
- - 10 des - .
| ! ! |
. o \ = ! T
e it o . OO i — 0 —
40 des 40 des
50 dl 50 dl
&0 dite &0 dite
-70 di -70 di
CF 2.56 OHz 1001 ELi Eﬂn 400 MHz CF 2.56 OHz 1001 ELi Eﬂn 400 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result |
M1 | 1 17.05 dam ndp. dovwn | 2014 MH: M1 | 15.60 dam ndp. dovwn | 20.02 Mrz
T1 1 ~8.44 dam nda 26.00 dé T1 1 -9.08 dam nda 26.00 dé
T2 1 257011 GHz 4.57 dm 0 factor 126.7 T2 1 257003 GHz 9,63 s 0 factor 1278
T CITID e )i

Datie. 25APR 2016 14.06:08

Do 25 APR 206 14.05.45

unnm ..
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o 1as. FCC RF Test Report Report No. : FG611504-04B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 4.49 4.49 9.03 9.07 | 13.43 | 13.40 | 18.26 | 18.34
Middle CH - - - - 4.49 4.47 8.97 9.01 13.49 | 13.46 | 18.26 | 18.34
Highest CH - - - - 4.48 4.48 9.11 8.97 | 13.46 | 13.40 | 18.18 | 18.18
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B11 of B30
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SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5MHz / 16QAM

Ref Lavel 2550 dBm  Offsat 5,50 dB & RBW 100 kHz Lavel 2550 dim Offsat 550 dB & RBW 100 kHz
o At WG SWT 19 s e VBW 300 KHz  Mode Auto FET WG SWT 19 s e VBW 300 KHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
@ 1Pk M @ 1Pk Ma
20 dBm 5 20 4Bm
I o 4 ¥ = 4
10 9Bm A 10 9Bm e e et radi L
I | \
0 dim t 4 0 dim t \
i T T
10 i \ - / |
) I." A ) +
A J
-30 — e = A r
b ‘ VAN - - P
40 des
50 dl 50 dl
&0 dite &0 dite
i i
CF 2.502% GHz 1001 El'_i Eﬂn 10.0 MHz CF 2.502% GHz 1001 El'_i Eﬂn 10.0 MHz
Marker Marker
Type | Rt | Tro | Hevalue Yovalue | Function | Funetion Result | Type | Rt | Tro | Hew I vevalwe | Function | Funetion Result |
M1 | I 2 1449 dam | M| | = 12.56 cam |
T1 1 2.5002: 8.90 dam Occ Bw 4. 485514488 MHx T1 1 2.500; 7.57 dam Occ Bw 4. 485514488 MHx
T2 1 2.5047378 GHz 4.31 dm T2 1 2.5047378 GHz 7.14 tm

i _ CITID e

Date 25APR20TE 1357.55

I ] [

O 25 APR.20ME 13.58.16

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 25.50 dbm  OFfset 550 dF w RBW 100 bH: Ref Level 25.50 dbm  OFfset 550 dF w RBW 100 bH:
o At 2008 SWT 19 s e VBW 300 kH:  Mode Auto FFT 19 s VBW 200KH:  Made Auto FET
SGL Count 100,100
@ LFE Manc
o o
20 u1] 20 i
s e 2, SO P A TS - . D o BB
! 1 2 1'.
odam + ‘. 0 dam i
! \ / \
10 des + \'\ 10 des F I.
G 7 - 20 Y '-
e fagh -~ L
-3 dBmot it = = -~ - =
9 dem;; 7
o
40 des
= dl wad
&0 dite &0 dite
i i
CF 2.535 GHz 1001 EL‘I Eﬂn 10.0 MHz CF 2.535 GHz 1001 EL‘I Eﬂn 10.0 MHz
Marker Marker
Type | Rt | Tro | Yovalue | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalue | Function | Funetion Result |
M| | -3 13.55 dam | M| | 2.539361 GHz 12.71 cam |
T1 1 8.44 dam Occ Bw 4. 485514488 MHz T1 1 253277 8.B7 dam Occ Bw 4 A85E34408 MHT
T2 1 7.26 dim T2 1 2.8372% 767 dBm

i _ CITID e

Date 25APRZ0TE 135858

I ] [

e 25 APR.20M6 13.58.37

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

: = =
Ref Level 25.50 dbm  OFfset 550 dF w RBW 100 bH: Ref Level 25.50 dbm  OFfset 550 dF w RBW 100 bH:
o AL o8 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT | At o8 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT
SGL Count 100,100 SGL Count 100,100
H. 1Pk Max: H. 1Pk Max:
¥ M) i M)
o o 100
h are B —_—
- o ) o RCR B AL _ % opeBw 1476 Mikiz
10 dBs 7 - ; 10 des = = - o T
I 1 1
o dam 2 ¥ o dam -
.'. \ ) 1
10 des ! LS 10 des 1
I /' \
20 t T o ) T
) = / i
30 des - * 3 " o =
P e v b S ey o
T A P ' i S
40 des 40 des
50 dl 50 dl
&0 dite &0 dite
-70 di -70 di
CF 25675 GHz 1001 EL‘I Eﬂn 10.0 MHz CF 25675 GHz 1001 EL‘I Eﬂn 10.0 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result |
M| | I 13.51 dam | M| | 2.566861 GHz 12.61 am |
T1 1 5.61 dam Occ Bw 4 47EE244TE MHx T1 1 2.5 Hz 7.11 daém Occ Bw 4 47EE244TE MHx
T2 1 [ 7.83 dim T2 1 2.5 754 dm
T ] CITID e

Date 25APR 2076 13.56:19

I ] [

O 25 APR.20ME 13.58:40
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o 1as. FCC RF Test Report Report No. : FG611504-04B

LTE Band 7
Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Ref Lavel 2550 dBm  Offsat .50 dB & RBW 300 kHz Lavel 2550 dBm Offsat 550 dB & RBW 300 kHz
e art WG BWT 126 4 @ VBW  LMHz  Mode auto FET WG BWT 126 4 @ VBW  LMHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
@ 1Pk M @ 1Pk M
CTETEY]
20.4Bm il 20 4Bt - .
10 4B e R 10 4B o
{ i
0 dim f t 0 dim i
| \ !
| | \
10 Y 10 ; T
\ / !
20 20 T T
A = !
3; Br ™ R o - | 30407 I~ e s et Py
40 des 40 des
50 dl 50 dl
&0 dite &0 dite
-70 di -70 di
CF 2.505 GHz 1001 ELi Eﬂn 200 MHz CF 2.505 GHz 1001 ELi Eﬂn 200 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result |
M1 | 1 5 14.72 dam | M1 | 2.502982 GHz 14.37 dam |
T1 1 Occ Bw 5.030565031 MHx T1 1 2.5004645 GHz 8.03 dam Occ Bw
T2 1 o il T2 1 2 E085365 GHz 7.64 dim
)i ) Gy & [ i
Do 55 APR 2016 14.00:00 Do 35 APR 2016 140021

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH: Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH:
o AL o8 SWT 126 ps @ VAW 1 MMz Mode Auto FFT 126 ps @ VAW 1 MMz Mode Auto FFT
SGL Count 100,100
@ LFE Manc
o o
20 u1] 20 i
o | A g =
o B A e T —_— il L el
7 ]
i .
0 R + + 0 R 7 T
f | I 1
10 des : + 10 des r T
\ | \
2 et |
20 ; 20 T
33 4l - : . o W, G i
40 des 40 des
= dl = dl
&0 dite &0 dite
i i
CF 2.535 GHz 1001 EL‘I Eﬂn 200 MHz CF 2.535 GHz 1001 EL‘I Eﬂn 200 MHz
Marker Marker
Type | Rt | Tro | Yovalue | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result |
M1 | -3 15.04 dam | M1 | 2.5 14.09 cam |
T1 1 7.61 dam Occ Bw 8971028971 MHz T1 1 9.05 dam Occ Bw 5.010895011 MHz
T2 1 283040 .14 dBm ! 12 1 2.830615 .65 dBim
T ] CITID e [ )i ) i -
e 35 APR 2016 14,0103 e 25 APRI0T6 14,0042
‘ = =
Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH: Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH:
o ant W FWT 126 psow VBW 1 MH:  Mode Auto FET o ant W FWT 126 psow VBW 1 MH:  Mode Auto FET
SGL Count 100,100 SGL Count 100,100
H. 1Pk Max: H. 1Pk Max:
o o
20 :I {1 20 .I .I-:I 1
P | WP W . TP [l { e, - Bw,
10 dB: : — = guics T = PR, : b e b La
0 dam | A 0 dam ! L
T T 1 |
10 des = - 10 des - A
§ \ ) \
P i 1] =& J 1
20 = - 20 T
i e - = Mo iy
0 et B v e o S A~
40 des 40 des
= dl wad
&0 dite &0 dite
i i
CF 25405 GHz 1001 EL‘I Eﬂn 200 MHz CF 25405 GHz 1001 EL‘I Eﬂn 200 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result |
M1 | 1 2 14.63 dam | M1 | 2.567218 GHz 14.07 dam |
T1 1 9.92 dam Occ Bw 5.110B99111 MHz T1 1 2.5a0! Hz 7.79 dam Occ Bw 8971028971 MHz
T2 1 9.27 dBm - 1 2 E4540E5 GHz 5.34 dim
T ] CITID e [ )i ) i -
e 35 APR 06 14.01 24 e 25 APRI0T6 14.0145
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SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

e Z5APR20MG 14.0227

Do 25 APR 206 140208

Ref Lavel 2550 dBm  Offsat .50 dB & RBW 300 kHz Lavel 2550 dBm Offsat 550 dB & RBW 300 kHz
e art WG BWT 126 4 @ VBW  LMHz  Mode auto FET WG BWT 126 4 @ VBW  LMHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
@ 1Pk M @ 1Pk M
20 dBm 20 dBm
11 )n b P oA 1
10 dB T ol e L) e - 10 g
| 1
0 dim 1 t 0 dim +
{ f X
! Y ! |
-2 - -2 T -
f i T
g \ A \
-30 AR & e 0
Z -30 Heq e,
40 des
= dl wad
&0 dite &0 dite
-70 di -70 di
CF 25075 GHz 1001 ELi Eﬂn 0 MHz CF 25075 GHz 1001 ELi Eﬂn 0 MHz
Marker Marker
Type | Rt | Tro | Yovalue | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result |
Ml | 1 3 [ M| 12.29 cam [
T1 1 Occ Bw 13 426573427 MHx T1 1 .40 dam Occ Bw 13396603397 MHx
T2 1 3 T2 1 7.86 dAm
. .

L

Middle Channel / 15MHz /| QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH: Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH:
o AL o8 SWT 126 ps @ VAW 1 MMz Mode Auto FFT 126 ps @ VAW 1 MMz Mode Auto FFT
SGL Count 100,100
@ LFE Manc
o o
20 - 1 20 1
10 s 7 e o SRR e TS e 10 des - o, QRPN T Ll
| ! |
0 R I T 0 dam + |
| 1 ] )
10 des - - 10 des -
] \ /
20 T 20 1
i 7
A L I ) J
OPIIN LOp  Lali e, - Bk na)
30 dpar —- -Ptem i L
40 des 40 des
50 dl 50 dl
&0 dite &0 dite
i i
CF 2.535 GHz 1001 ELi Eﬂn 0 MHz CF 2.535 GHz 1001 ELi Eﬂn 0 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result |
Ml | 1 53 12.91 cam [ Ml | 13.43 cam |
T1 1 9.27 dam Occ Bw 13 4865134687 MHx T1 1 8.19 dam Occ Bw 13 454543457 MHx
T2 1 3 9.25 dBm T2 1 4.55 dBm
T ] CITID e

Date. 25APRZ0TE 140243

e 25 APR.20ME 14.03.08

L

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

: & =]
Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH: Ref Level 25.50 dbm  OFfset 550 dF w RBW 300 bH:
o At W FWT 126 psow VBW 1 MH:  Mode Auto FET o At W FWT 126 psow VBW 1 MH:  Mode Auto FET
SGL Count 100,100 SGL Count 100,100
H. 1Pk Max: H. 1Pk Max:
o o
20 ) 1 20 - 1
— b . Fosbu . T 1 — _._!'_ Qpepw. s 15
i | ! |
0 dam T T 0 dam T
] I ] |
10 des / 1 10 des - l'l
{ | |
20 3 = T
— ) \
-3 ey T = =
Byl S |
40 des
= dl wad
&0 dite &0 dite
i i
CF 2.562% GHz 1001 El'_i Eﬂn 0 MHz CF 2.562% GHz 1001 El'_i Eﬂn 0 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result | Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result |
M| | 565 E | M| | 2.5601522 GHz 12.78 cam |
T1 1 Occ Bw 13 454543457 MHx T1 1 5 TN Hz 7.67 dam Occ Bw 13396603397 MHx
T2 1 T2 1 591833 7.21 tm
T ] CITID e )i

Datie 25APR 2076 140850

O 25 APR.20ME 14:.03.29

L
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o 1as. FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Lavel 2550 dBm  Offsat 5,50 dB & RBW 1 MHz Lavel 2550 dBm Offsat 550 dB & RBW | MHz
e art WG SWT 575w VBW 3MHZ Moda Auta FET s SWT 575w VBW 3
SGL Count 100/100 SGL Count 100/100
@ 1Pk M @ 1Pk M
20 B 20 B
10 9B 4 - 10 dbm - —
{ \
0 cim 2 4 0 cim f T
] { \
| \ " .ll 1
! \ |
70 - — 7 T
= S i il B — el i
<30 = i "
40 des 40 des
= dl wad
&0 dite &0 dite
i i
CF 2.41 GHz 1001 pts an 400 MHz CF 2.41 GHz 1001 pts an 400 MHz
\CE o1 oHe 1] L \CE o1 oHe 1] L
Marker Marker
Type | Rt | Tro | Hevalue Yovalue | Function | Funetion Result Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result
M| | 1 2.5172 7.39 daim | M1 | 2.514316 GHZ 15.63 dam |
T1 1 Occ Bw 18.28173E262 MHx T1 1 08891 GHz 7.98 dam Occ Bw 18.34185E342 MHz
T2 1 T2 1 2308 GH2 8.71 dBm

T ] CITID e

Dafie 25APRZ0IE 140452

i ] L

O 25 APRZ0ME 14.04:11

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 25.50 dBm  OATSet 5,50 0 w RBW 1 WH: Rt Lovel 25.50 dBm  OIfset 5.50 0F = RBW 1 I%E
o At W08 SWT 57 s VBW IMH: Mode Autn FET 57 s VBW 3MHz Mode Auto FET
SGL Count 100,100
@ LFE Manc
: a1 ML) :
20 = . = = -
10 dis = 10 dis '..' - — S
\ |
o dam ", o dam |. T
10 des T T q
40 des 40 des
= dl wad
&0 dite &0 dite
i i
CF 2.535 GHz 1001 EL‘I Eﬂn 400 MHz CF 2.535 GHz 1001 EL‘I Eﬂn 400 MHz
Marker Marker
Type | Rt | Tro | Yovalue | Function | Funetion Result Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result
Ml | 1 1 [ M1 | z 16.51 cam |
T1 1 dam Occ Bw 18.28173E262 MHx T1 1 9.60 dam Occ Bw 18.34185E342 MHz
T2 1 10.03 dm T2 1 906 dEm

T ] CITID e

Do 25APR 206 140453

T - ) T

e 25 APR.20ME 14.05.14

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

: & =]
Ref Lavel 25,50 dbm  Offsat 5.50 dB = RBW 1 0 Ret Level 25.50 dBm  Offset 5.50 B = RBW 1 Wz
f= ant H B SWT 57 s @ VBW 2MH: Mode Auto f ALt HoE HWT 57 s @ VBW 2MH:  Mode Auto FET
SGL Count 100,100 SGL Count 100,100
H. 1Pk Max: H. 1Pk Max:
o o
o nn i nn
L R e B R, | Ty s P )
10 des ¥ Lo 10 des 7 = e r
! i
0 R 1 0 R *
| '.I ' I.
- - 10 des E T
| | f 1
T 20 T y
S il ! |
RS B A B e — s -
40 des 40 des
50 dl 50 dl
&0 dite &0 dite
-70 di -70 di
CF 2.56 OHz 1001 El'_i Eﬂn 400 MHz CF 2.56 OHz 1001 El'_i Eﬂn 400 MHz
Marker Marker
Type | Rt | Tro | Hevalue I vevalwe | Function | Funetion Result Type | Rt | Tro | X-walue I vevalue | Function | Funetion Result
M1 { 1 56 15.63 d8m ! M1 ! 2.556923 GHz 14.81 dam |
T1 1 9.4 dam Occ Bw 18.18181E1E2 MHx T1 1 2.5508891 GHz 8.40 dam Occ Bw 18.18181E1E2 MHx
T2 1 9.15 dBm T2 1 2.£680709 GHz 4.3 dm

T = ) T

Do 25 APR 206 14.05.56

I ] [
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SFPORTON LA

FCC RF Test Report

Report No. : FG611504-04B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Dlate: 25 APR.2016 113412

() x|
[ ki J l vJ
Ref Level 25 50 dém  Offset 5.50 di Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 d2 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
heck ABS, |
—PURTOUS_JINE_ABE| phs INE_ABS |
|
= |
] |
| |
\ i |
-
70 s 4
-70 dam - .
Btart 2,565 GHz 10005 pts SEE 595 GHz
Start 2,475 GHz 8004 pts Stop 2,505 GHz | |fSoiions Erissians
[ Spurious Emissions Rangelow |  Rangelp | REW | Frequency | Powerabs | ALimit
__Rangelow | Rengeup | RBW | Freguency |__Powerabs | aimit | 2,565 GHz 100,000 krz 2.56965 GHz 16.72 dbm -11,28 d&
2,475 GHz | 2.490 GHz | 1.000 MHz 2.49036 GHz 52,70 dém | —27.70 8 2,570 GHz 100,000 kHz 2,57001 GHz | 19,15 dam | 5,15 dB
2,450 2,485 GHz 1,000 MHz 2.40186 Gl -41,01 d&m -28.01 dB 2571 GHz e e o g 2483 dB
2,495 GHz | 2,496 GHz 50,000 kHz 2.49600 GHz -37,76 dém | 76 dB 3 595 GHz 1.000 Mz 5.57500 CHz | ~1 B B 3188 g8
2,494 CHz 2 505 GHz 100,000 kHz 2.50032 GHz 18,62 dém 38 dB 3.576 GHz 1.000 MHz 2.57810 GHz | —46.54 dBm | -21.54 dB
] ] T '
L JL J T )

Date: 25 APR 2016 11:42/12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ﬂgl Spectrum le
Ref Level 25 50 dbm  Offset 5.50 d& Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 ¢8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 AvgPwr o
e Himit Gheck IHEK 285 r
20 dpm _FPURIDUS_LINE_ABS_| ops_ ) INE_ABS |
10 de
bt bty |
0 dBm : 1
| | |
=10 B - | ‘l
| | T
40 JEm ’f T ,-wni"“
50 dbr —— v
| -60 déim
-
70 s 4
70 gam 1 I
Btart 2,565 GHz 10005 pts SEE 595 GHz
Htart 2,475 GHz 8004 pts Stop 2,505 GHz )|l nurious Emissions
[Spurious Emissions . Rangelow |  Rangelp | REBW | Frequency | Powerabs | ALimit
—Rangelow | Rengeup | Eow | Freguency | PowerAbs |  aAtimit | 2,565 GHz 2.570 G 100,000 kriz 2.56814 GHz £.46 dim -24,54 db
2,475 GHz | 2.490 GHz | 1.000 MHz 2.48034 GHz | ~19.34 dB 5670 GHz 100,000 kHz 557000 Ghz | 57 03 dam | 3703 dB
2,490 & 2,485 GHz 1.000 MHz 2.40407 G 2,571 GHz 1.000 MHz 104 GHz | -27.10 dBim -17.10 dB
440 G| EAVE T 50.000 kiiz 2.49593 GHz 2.575 GHz 1.000 MHz 7536 GHz | -35.45 dim | -20.45 da
sl e s AL RS Eabsiec 2,576 GHz 1.000 Mz 2.57705 GHz -10.93 dB
T i - E EEE—
L JL J J1 ]
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SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

[ T Sp m l VJ
Ref Level 2550 dim  Offset 5.50 dB Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 AvOPWr Il Angwr
_Limit Gheck )U GRbERARS, T
20 0Py _FPURIDUS_LINE_ABS_| Line t.uupula 15| INE_ABS |
10 dém ', :
0 dBm ! |
| !
B -10 dam- J — 1
| | | |
i l—au dem |l| i l | i
[ " 0 dBam i |
o 4 \ |
~40 dBm . \ iw] I \ Nﬂr \.L. |
-5 dan .
0 Al " L ol N T |
50 cam — } t -.,,..J = +
| -60 dBm -
= |
70 der .
-70 dam - .
Start 2.565 GHz 10005 pts SEE 5095 GHz
Start 2.475 GHz 8004 pts Stop 2,505 GHz | || oo oioi Fmissions
[ Spurious Emissions Range Low | Range up | REW | Frequency | Powerabs | ALImJl
__Rangelow | Rengeup | RBW | Freguency |__Powerabs | aimit | 2,565 GHz 2.570 GHz 100,000 krz 2.56963 GHz 17.62 dbm
475 Gz 2.490 GHZ | 1.000 MHz 2.49045 GHz —52.75 dém | ~27.79 8 2,570 GH2 2,571 GHz | 100,000 kHz 3.57000 GHz | 2016 dam | 5
2,485 GHz 1.000 MHz 2,49177 G -42,58 dém -29.58 dB 2,571 GHz 75 GHZ 1.000 MHz 2.57392 GHz | -37.15 dim 278 dB
2:456 GHz 50.000 kiiz 2.49597 GHe Z39.57dem | -25.97 dB 2,575 GHz 76 GHz 1.000 Mz 2,57502 GHz | -46.88 dim | -33.88 db
: 2.505 GHz 100,000 khz 250035 GHz gam -12.78 dB 2.576 GHz 95 GHz 1.000 MHz 2.57845 GHz 43,93 dBm -24.03 db
T T T
L A s S 4
Bl ARG HLR0 Date: 25 APR 2016 11-41.03
Lowest Band Edge / Full RB Highest Band Edge / Full RB
[IT%XJ Spectrum I qu
Ref Level 25 50 dbm  Offset 5.50 d& Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 ¢8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 avgPwr @1 avgPwr
heck SRIHE CHIEKESS T
—PURTOUS_JINE_ABE| D{IS_| INE_ABS |
e | RS |
i |
|| | |-10 dem 4 — .
| " | |
| -20 deim .l | i
T ] -30 dB "] S — |
»‘} -40 dBm -
40 dBm et —— |
-M o il —
50 i P o
Br —
-60 dBm
0 a8
70 der .
-70 dBm L 1
Start 2.565 GHz 10005 pts SEE 5095 GHz
Start 2.475 GHz 8004 pts Stop 2.505 GHe | | (o e e s
| Spurious Emissions
. Rangelow |  Rangelp | REW | Frequency | Powerabs | ALimit
Range Low Ranga Up__| RBW | Freguency |__Powerabs | avimit | 2,585 GHz 100,000 krz 2.56716 GHz 4,23 dbm -25,77 db
2.475 GHE 2,490 GHz | 1.000 MHz 2.49044 GHz ~44.81 dBm | -19.81 B 5,570 GHz 100,000 KAz 3.57000 CHz | 3,95 dam | 10,05 db
2,450 2,495 GHz 1.000 MHz 2.40485 Gf -35.25 dém 22.20 dB 2.571 GH2 1.000 MMz 107 GHz | 27,53 dBm 217.68 dB
&40 EAVE T 50.000 kiiz 2.49590 GHz 45,74 dBm. | .74 o 2,575 GHz 1.000 MHz 2.57504 GHz | -36.01 dim | -23.01 d8
3,456 GHz 2505 GHz 100,000 kHz 2 E0177 GHz 4,06 dam -25.04 dB 2576 GHz 1000 MHz 557633 GHz 37,66 dbm ~35.66 dB
L JL J T ] | A
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o 1as. FCC RF Test Report Report No. : FG611504-04B

LTE Band 7 / 10MHz / QPSK
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

& &

Ref Level 2550 dim  Offset 5.50 dB Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 AvgPwr @1 augPwr

“Limit Gheck S ECHBERA2S T
20 dpm _FPURIDUS_LINE_ABS_| 1 = “Line FPURIOUS ) INE r\T:; |
10 di |i 10 dBm: j 1
| i | |
0 dBm 1l dem - 4
I f (] [
1| -10 dam—t ] ' i ||
[

08 [ H !‘l -ﬁudh... 7

S . - -j*j"
-40 dém T m R r'! Hvl J

|'Jn |i|
ij| D

A\

¥ | I e’ L
80 GBm fﬂ. ! ‘] L ) L I P
L™ FRERCERT KR | e bl /
o U ™ T <80 dim
<60 df
-70 dB -
-70 dBm X -
Start 2.56 GHz 10005 pts SlEE 5095 GHz
Stort 2,475 GHz 8004 pts stop 2.51 GHz | |[eorm o Eriaa
Spurious Emissions Rangelow |  RangeUp | REW | Frequency | Powerabs | ALimit
Range Low Rangeup | REW | Frequency |__powerabs | ALimit 2,560 GHz 2,570 GHz 100,000 kHz 2,56941 GHz 19,29 dim -10.71 d
475 GHZ | 2.430 GHz | 1.000 MHz 2.48301 GHz ~46.02 dém | 21.02 48 2.570 GHz z I 200,000 kHz 2.57001 GHz | ~25.98 dBm | -18.08 dB
2,495 GHz 1.000 MHz 2,48167 Gl -28.72 dém -15.72 dB 2,571 GHz 1.000 MHz 2.57118 GHz -37.47 dBim -27.47 dB
2,496 GHz 100.000 kHz 2.49600 GHz -50.44 dim | =37.44 dB 2,575 GHz 1.000 MHz 2,57830 GHz | -35.85 dBm -22,08 di
: 2 510 GHz 100.000 kHz 2 50051 GHz 18.73 dam 2.580 GHz 2,595 GHz | 1.000 MHz 2.58692 GHz | -49.20 dBm | -24.20 db
. c . L =g 4
Date: 25 APR.2016 11:48:48 Date; 75 APR 2016 115648

Lowest Band Edge / Full RB Highest Band Edge / Full RB

J— —
& ]
Ref Level 25 50 dbm  Offset 5.50 d& Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 ¢8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 avgPwr @1 avgPwr
hack SRIRIEHMEK 2SS r
_FPURIDUS_LINE_ABS_| FPURIOUS | INE_ABS |
o : !
i |I | | |
| {10 dam T ||
| |
b | |
| . If l |
1 J L !J:o B .
1 \u_'"""l-..
| MH—‘LM |/ -40 dBm
a—ﬂw -50 dB —
g -60 d
e dbim
70 s 4
-70 dBm L 1
Start 2,56 GHz 10005 pts SlBE 595 GHz
Start 2,475 GHz 8004 pts Stop 2.51 GHz || o e oo
| Spurious Emissions
Rangelow |  RangeUp | REW | Frequency | Powerabs | ALimit
__Rangelow | Rengeup | RBW | Freguency |__Powerabs | avimit | 2,550 GHz 100,000 kHz 2.56524 GHz 2.31 dbm -27.50 db
2.475 GHe | 2.490 GHz | 1.000 MHz 2.49039 GHz ~37.32 dBm | 2.570 GHz 200,000 kHz 2.57001 GHz | -30.23 déim | -20.23 db
2,250 2,485 GHz 1.000 MHz -33.02 dam 2,571 GHz 1.000 MHz 130 GHz -29.22 dBrm -13.22 dB
&40 2,495 GHz 100000 kiiz 42,24 dBm | 2,578 GHz | 1.000 MHz 2.57548 GHz | -35.43 dim | -22,43 d
Salse G 251 e L0008 ke 2.560 GHz 2.505 GHz 1.000 Mz 2.58096 GHz -35.07 dém -14.07 di
T T
L JL J L JL J | [
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SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 2550 dém  Offset 5.50 df

SGL Count 1007100

Mode Auto Sweep

1 AvOPWr
_Limit ¢heck
20 g PuRIOUS INE_ARR_

o |

0 drr
[1

o /
-10 ¢ -

Sp m

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5,50 da Mode Auto Swesp

@1 augPwr

5 SRNELASS ]
=" “Line _LrURIOUS_|INE_ARS |
] |
10 dBm: [! |
0dem T 1
[l !
-10 dmi- 8 | .
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— T

-30 dBm
[} |
40 dam . " I".‘\ |
I FA i
80 &8 oo L | | iy L i
AT, Af | «_,./
<60 dB b
70 s 4
-70 dam - .
Start 2,56 GHz 10005 pts SlEE 595 GHz
Start 2,475 GHz 8004 pts Stop 2.51 GHz J || 5ians Emissl
[ Spurious Emissions Rangelow |  RangeUp | REW | Frequency | Powerabs | ALimit
__Rangelow | Rengeup | RBW | Freguency |__Powerabs | avimit | 2,550 GHz 2.570 GHz 100,000 kHz 2.56841 GHz 17.06 dbm -12.94 d&
475 GHz | 2.490 GHz | 1.000 MHz 2.48294 GHz —43.55 dBm | ~24.55 dB 2,570 GHz : 200,000 kHz 2,57002 GHz | -27.80 dim | .80 dB
2,485 GHz 1.000 MHz 249175 G -31,60 dém -18.60 dB 2,571 GHz 1.000 MHz 2.57106 GHz -39.76 dim -29.76 dB
2,496 GHz 100,000 kHz 2.49600 GHz -51.45 dém | -38.45 dB 3 575 GHz 1.000 MHz 2.57808 GHz | 40,54 dim -27.54 dB
: 2 510 GHz 100,000 kHz 2 50059 GHz 16,97 dam -13.03 d8 2680 CHe 5505 oHe | 1000 MHz 5 58721 oHe | T 5716 dB
T T T
L A s S 4
Date: 25 APR 2016 114356 ook 55 ABFE0HE 118530
Lowest Band Edge / Full RB Highest Band Edge / Full RB
= o= |
o=
[ 7 J l vJ
Ref Level 25 50 dbm  Offset 5.50 d& Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 ¢8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 AvaPwr @1 avgPwr
hack SRIRIEHMEK 2SS r
_FPURIDUS_LINE_ABS_| FPURIOUS | INE_ABS |
L . - Y |
[ | | |
T L z T ||
| | | [
1 1 \l | ]
/ Il = &
L/ -40 dBmi
- -50 di |
I M
sz -60 dBm
-
70 s 4
-70 dBm L 1
Start 2,56 GHz 10005 pts SlEE 595 GHz
Start 2,475 GHz 8004 pts Stap 2.51 GHz | ([ e
[ Spurious Emissions Rangelow |  RangeUp | REW | Frequency | Powerabs | ALimit
Hange Low Rangeup | RBW | Frequency |  PowerAbs | 2,560 GHz 100.000 kriz 2.56433 GHz 1.34 dim -28.66 d&
2,475 GHz | 2.490 GHz | 1.000 MHz 2.49043 GHz 39,46 dBm | 5670 GHz 500,000 K4z 557001 GHz | 23102 dam | 5105 dB
2,250 2,485 GHz 1.000 MHz 2.48407 G -32.20 da&m 2,571 GHz 1.000 MHz 110 GHz -30.15 dBem -20.16 dB
2(435 ( 2,495 GHz 100000 kiiz 2.49571 GHe 41,33 dBm_| 2,575 GHz 1.000 MHz 2.57508 GHz | ~34,89 dBm -21.89 dB
Salse G 251 e L0008 ke 2 Slsan chiz L3k S2x 53 db 2.560 GHz 2,505 GHz | 1.000 Wz 2.58014 GHz | ~39.57 dbm | -14.57 di
( )j J Di ] 1 o

Date: 25 APR. 2016 11:51:05

Date; 25 APR 2016 115431

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : 2ACCJA019

Page Number

: B19 of B30

Report Issued Date : May 26, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

[ T Sp m l VJ
Ref Level 2550 dim  Offset 5.50 dB Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 avgPwr o1 avgrwr y
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20 dpm _GPURIOUS_LINE_ABS | 1 = “Line FPURIOUS | INE_ABS |
Tode [|! 10 gBm |
| 0 dBm T
0 dBm i I
10 dB 'i | 10 dam- ]
| / H ,|1I dem |
- [ il S8 "
)‘ { 'll | | |
=40 dim . n |I | -pl dBm | |
\l ] A "\ 1 IJ | J::Ln I] \ /\\-nl—-.-/ \\-_
i A
-850 cBr ¥ = o . B *.(J -~ [y
Nﬂ"ﬂ eV S PP R -80 dBm
-
70 s 4
-70 dam - .
Btart 2,555 GHz 10005 pts SlBE 595 GHz
Start 2,475 GHz 8004 pts Stop 2,515 GHz | |fSondons Emisst
[ Spurious Emissions Rangelow |  Rangelp | REW | Frequency | Powerabs | ALimit
Range Low Rangeup | REW | Frequency |__Powerabs | ALimit 2,555 GHz 2,570 GHz 100,000 kHz 2,58916 GHz 19,35 dim -10.65 db
475 GHz | 2.490 GHz | 1.000 MHz 2.48755 GHz -29.77 dém | -4.77 dB 2,570 GHz : | 300,000 kHz 2.57002 GHz | 25,46 dim | -15.46 db
2,485 GHz 1.000 MHz 2,48449 G -37.99 dém ~24.99 db 2.571 GHz 1.000 MHz 2.57108 GHz -39.38 dBm -29,38 di
2,496 GHz 150000 kHz 2.49596 GHz -55.26 dém | -42.26 dB 3 575 GHz 1.000 Mz 5 6045 CHz | T8 64 d8m =55 .64 G
: 2 s o dnp.aonkie Sl et 238 B _itadds 2.585 GHz 2,595 GHz | 1.000 Mz 3,58667 GHz | - [ -28.70 di
T T T
e g 2 S 4
Date: 25APR2016 1203.23 Date; 25 APR 2016 121123
Lowest Band Edge / Full RB Highest Band Edge / Full RB
= o= |
o=
(%] %]
Ref Level 25 50 dbm  Offset 5.50 d& Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 ¢8 Mode Auto Sweep
SGL Count 1007100 SEL Count 100/100
1 avgPwr @1 avgPwr
hack SRIRIEHMEK 2SS r
—PURTOUS_JINE_ABE| FPURIOUS_|INE_ABS |
os !
T s T i I |
| | -{0 dBm ! .
| |' i !
-2 dBm: T
= |' . | |
ol
.ﬂ""’- zll IN 400 k‘h
] | . -40 dm
et -50 di
"
-60 déim
-
70 s 4
-70 dBm L 1
Btart 2,555 GHz 10005 pts SlBE 595 GHz
Start 2,475 GHz 8004 pts Stop 2.515 GHe | |fS i et
| Spurious Emissions
. Rangelow |  Rangelp | REW | Frequency | Powerabs | ALimit
Range Low Ranga Up__| RBW | Freguency |__Powerabs | avimit | 2,555 GHz 100,000 kHz 2.55816 GHz 0.88 dbm -28.12 db
2,475 GHz | 2.490 GHz | 1.000 MHz 2.49039 GHz ~36.82 dBm | -11.82 B 5,570 GHz 300,000 KAz 3.57003 Ghz | 32,92 dam | “27.0% db
2,250 2,435 GHz 1.000 #Hz 240483 G 32,36 deém 2.571 GHz 1.000 MHz 103 GHz -30.07 dBm -20.07 dB
2,435 ( 2,495 GHz 150000 kiiz 2.49592 GHz 38,35 dBm_| 2,575 GHz 1.000 MHz 2.57517 GHz | -34.21 dim -21.91 d8
Salse G 25l L0008 ke e .88 dn: 2.585 GHz 2,505 GHz 1.000 Mz 2.58513 GHz | -41.33 dim | -16.33 db
( )j i ] Di 1 ™)

DOate: 25 4PR 2016 120549

Date; 25 APR 2016 120757

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : 2ACCJA019

Page Number : B20 of B30
Report Issued Date : May 26, 2016
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
[ Y J Sp m l qJ
Ref Level 2550 dim  Offset 5.50 dB Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 AvaPwr [@1 avarwr ’
_Limit Gheck ’J CABEL RS T
20 dpm _FPURIDUS_LINE_ABS_| N = “Line FPURIOUS | INE_ABS |
Tode |I 10 gBm -
[l 0 dém |
0 dBm ]
il |
10 4B . r.' I\ -10 dem- ]
| & |
-30 dBm Ir |
~40) dBm i 1 ) k [ [N\\
proo | }" !; ] TS PR R E
S0 dibr rd Wl A ‘.N._'L*"“‘ ]
g ] I0 L VR |
70 der .
-70 dam - .
al B Iz 1! ol 5 0| B Z
I Start 2.555 GH 0005 pt: Sl_E 505 GH
Start 2.475 GHz 8004 pts Stop 2,515 GHe ||| 5oubons Emisel
[ Spurious Emissions Rangelow |  Rangelp | REW | Frequency | Powerabs | ALimit
Range Low Rangeup | REW | Frequency | Powerabs | ALimit 2,555 GHz 2,570 GHz 100,000 kHz 2.56813 GHz 17.76 dém -12.24 dB
475 GHZ | 2.430 GHz | 1.000 MHz 2.48755 GHz -32.01 dam | -7.01 dB 2.570 GHz Z I 300,000 kHz 2.57001 GHz | -26.64 dBm | -16.64 di
2,405 GHz 1.000 MHz 2.40435 G -40.30 dem -27.30 dB 2,571 GHz 1.000 MHz 2.57101 GHz 40,90 dem -30.90 dB
2:456 GHz 150000 kiz 2.49593 GHz 55,95 dém | -42.95 dB 2,575 GHz 1.000 Mz 2.58251 GHz | -41.07 dBm -28.07 db
: 2 515 GHz 100.000 kHz 2.50081 GHz 17.81 d2m -12.10 d8 2.565 GHz 2,595 GHz | 1.000 MHz 2,58008 GHz | -53.57 dbm | -28.57 db
T T T
L A s S 4
Date: 25APR.2016 12.04.32 Date: 25 APR 2016 1210:14
Lowest Band Edge / Full RB Highest Band Edge / Full RB
= o= |
m=
[ 7 J l vJ
Ref Level 25 50 dbm  Offset 5.50 d& Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 ¢8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 avgPwr @1 cugPwr
heck it ]
—HPURTOUE_| INE_ABS_| INE_ABS |
0 dem oo’ ¥, b b w |
S f 1 |
|| -{o dam |-l |
I| |
-20 dem
| | |
I o e |
s ——
-40 dBm |
&0 de
-60 dBm
0 a8
70 dBe
-70 dBm L 1
Start 2.555 GHz 10005 pts SEE 5095 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHe | |fS i et
| Spurious Emissions
. Rangelow |  Rangelp | REW | Frequency | Powerabs | ALimit
Range Low Ranga Up__| RBW | Freguency |__Powerabs | avimit | 2,555 GHz 100,000 kHz 2.56040 GHz 0.0% dbm -26.091 d&
2.475 GHE | 2.490 GHZ | 1.000 MHz 2.49047 GHz -36.50 dBm | -11.50 08 5,570 GHz 300,000 KAz 3.57001 Ghz | 34,92 dam | “2a.02 db
2,250 2,485 GHz 1.000 MHz 2.40408 G -31.85 daém 2,571 GHz 1.000 MHz 57124 GHz -31.44 dBim -21.44 dB
2,495 ¢ 2,498 GHz 150,000 kHz 2.49582 GHz -39.06 dBm | 3 575 GHz 1.000 Mz 5.57600 CHz | “54 50 dBm =51 50 g8
Salse G 25l L0008 ke 2 Sz chiz .0 dew = 2,585 GHz 2,595 GHz 1.000 MHz 2.58522 GHz | -42.16 dBm | -17.16 dB
L JL J j, I ] | A
Date: 25 APR.2016 12.05:40 Date: 75 APR 2016 1209.06

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : 2ACCJA019

Page Number : B21 of B30
Report Issued Date : May 26, 2016
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 d8

Mode Auto Sweep

1 AvgPwr

Sp m

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5,50 da Mode Auto Swesp

@1 augPwr

Limil qheck = S HBERRSS T
20d i
CEire _GPURTOUS_LINE_ABS_| i = “Line FPURIOUS | INE_ABS |
108 || 10 dBm |
| 0 dem T
0 dbm 1 I
.I |. -10 dBm- . -
i I ] '
i | jl | o
;1 ™
[ 4 N | A
| W ‘ \ 1J \ Lo A1
| 1
o o] Wy rat [1 TR T TH I X T T S, [ —
. e Sl b sisaby fusn 'l{ -60 dim—
60 B
70 i |
-70 dam v
Start 2.55 GHz 10005 pts SEE 5095 GHz
Start 2,475 GHz 800+ pts Stop 2.52 GHz || |5 oo e eians
[ Spurious Emissions Rangelow |  Rangelp | REW | Frequency | Powerabs | ALimit
Range Low Rangeup | REW | Frequency |__Powerabs | ALimit 2,550 GHz 2,570 GHz | 100,000 kHz 2.56891 GHz | 18,71 dim | -11.29 dB
(475 GHE | 2,490 GHE | 1.000 MHz 2.48350- GHz =31.03dem | -6.03 dB 2,570 GHz 2,571 GHz 500,000 kHz 2,57001 GHz -24.47 dBm -14.47 db
2,485 GHz 1.000 MHz -35.39 dém -22.39 dB 2,571 GHz 2.575 GHz | 1.000 MHz 2.57143 GHz | -30.33 dB
L 2:456 GHz 200,000 kiiz ~51.67 deém | -38.67 dB 2,575 GHz 90 GHz | 1.000 Mz 2,58677 GHz | -28.18 di
= 2 520 GHz 100.000 kHz 18.95 dam -11.05 d8 2.500 GHz 2,505 GHz 1.000 MHz 2.50060 GHz -28.65 B
T T T
- i 2 L 4
Date: 25 APR 2016 121759 Oale: 35 APR20H6. 12:35:64
Lowest Band Edge / Full RB Highest Band Edge / Full RB
J— =
==
[ 7 J l vJ
Ref Level 25 50 dbm  Offset 5.50 d& Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 ¢8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 avgPwr @1 dugPwr
heck RIHE CHIEK 225 ]
TFPORTOUE_LINE_ABS | $PURIOUS_|INE_ABS |
P-ww«nﬂ.— ] N e ] |
| ke } -
[ | | | | |
|
| || II | | [
i o
M-"‘. by | lk sl W
M -“M
‘,.,""" - “““w‘-
-
60 diim
60 B
70 i |
-70 dam .
Start 2.55 GHz 10005 pts SEE 5095 GHz
Start 2,475 GHz 800+ pts Stop 2.52 GHz ) || o eeians
| Spurious Emissions
. Rangelow |  Rangelp | REW | Frequency | Powerabs | ALimit
Range Low Ranga Up__| RBW | Frequency | PowerAbs | Atimit | 2,550 GHz 2,570 GHz | 100,000 kriz 2.55776 GHz | ~0.47 dbm | -30.47 d&
2,475 GHz | 2,490 GHz | 1.000 MHz 2.48029 GHz -35.94 dém | -10.94 08 5,570 GHz 71 GHe 500,000 KAz 5.57001 GHz 3201 dBm “22.01 dB
2,250 2,485 GHz 1.000 MHz 2.48465 G -32.58 dam -19.58 d 2,571 GHz 2,575 GHZ 1.000 MHz 57120 GHz -30.48 dBrm -20.48 dB
&40 2,495 GHz 200,000 kiiz 2:49577 GHe 38,24 dBm_| ~25.24 di 2,575 GHz 590 GHz | 1.000 MHz 2,57509 GHz | -34.01 dim | -21.01 d8
Sadde 250 e L0008 ke 2. 5lar0 chiz Q.03 e e R 2,590 GHz 2,595 GHz 1.000 MHz 259053 GHz -47.53 dBm -22,03 db
L JL J j, I ] | [

DCate: 25 APR 2016 1222124

Date; 25 APR 2016 1222:32

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : 2ACCJA019

Page Number : B22 of B30
Report Issued Date : May 26, 2016
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

[ Y J Sp m l qJ
Ref Level 2550 dim  Offset 5.50 dB Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 AvaPwr [@1 avarwr ’
_Limit Gheck ’J CABEL RS
20 dpm _FPURIDUS_LINE_ABS_| 1 = “Line FPURIOUS | INE_ABS
Tode | 10 gBm
A0 4B i -10 demi- =
| Il[ |I| -2 dem |
I j T |\ i
| ™
-30 dBm T ] |
| \ || B RS
-40 GBm . 5 } {
a5 [ h u[ & | A | 1] 4 | p 1 i f\‘\.,
50 GBm = Y i — T T 1 7 / | L
EREAH | Wr”’_ﬂ \\N‘"’lw w«# JI'M,.M-..MW\-' [ 60 et
70 der .
-70 dam - .
Start 2.55 GHz 10005 pts SlEE 5095 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz || |5 oo e eians
[ Spurious Emissions Rangelow |  Rangelp | REW | Frequency | Powerabs | ALimit
Range Low Rangeup | REW | Frequency |__powerabs | ALimit 2,550 GHz 2,570 GHz 100,000 kHz 2.86691 GHz 17.27 dbm -12,73 db
475 GHz | 2.490 GHz | 1.000 MHz 2.4B310 GHz -35.77 dém | -10.77 48 2,570 GHz 2,571 GHz | 500,000 kHz 2.57003 GHz | -28.18 dim | 18.19 dB
2,485 GHz 1.000 MHz -38.52 dém -26.52 dB 2,571 GHz 2,575 GHZ | 1.000 MHz 2,57103 GHz | ~40,34 dBm -30.34 dB
L 2:456 GHz 200,000 kiiz oEm. | ~41.48 dB 2,575 GHz 90 GHz | 1.000 Mz 2,58670 GHz | -44.00 dim | -31,00 di
= 250 e L0008 ke SLead gb 2.500 GHz 2,505 GHz 1.000 Mz 2.50437 GHz - -28.67 di
T T T
L AN s S 4
Date: 25 APR.2016 121507 Date; 25 APR 2016 12 24:49
Lowest Band Edge / Full RB Highest Band Edge / Full RB
= o= |
m=
(%] %]
Ref Level 25 50 dbm  Offset 5.50 d& Mode Auto Sweep Ref Level 25.50 dem  Offset 5,50 ¢8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
1 avgPwr @1 cugPwr
heck it PABS ]
_FPURTOUS_LINE_ARS | INE_ABS F |
0 dem |
- e -\.m.-..q ! plispfinsn s N |
| -10 dBm- . =
Ii jz | [ |
'| | .
o da h\
e
|| e i e
4 derm i ]
&0 de
-60 dBm
0 a8
70 der .
-70 dBm L 1
Start 2.55 GHz 10005 pts SlEE 5095 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz ) || o eeians
| Spurious Emissions
. Rangelow |  Rangelp | REW | Frequency | Powerabs | ALimit
Range Low Ranga Up__| RBW | Freguency |__Powerabs | avimit | 2,550 GHz 2.570 GHz 100.000 kriz 2.56101 GHz -1.45 dbm -31.26 d&
2.475 GHE | 2.490 GHZ | 1.000 MHz 2.49047 GHz -35.86 dBm | -10.26 B 5,570 GHz 3,571 GHz | 500,000 KAz 3.57000 CHz | Z34.02 dam | “24.02 db
2,250 2,485 GHz 1.000 MHz 2.48407 G -32.35 dém -19.35 dB 2,571 GHz 2,575 GHZ 1.000 MHz 127 GHz -32.30 dBm -22,30 dB
2,495 ¢ 2,498 GHz 200.000 kHz 2.49586 GHz -38.64 dBm | -25.64 dB 3 575 GHz “so0 CHz | 1.000 Mz 5.57507 GHz | ~34 76 d8m 51,78 Ga
Salse G 250 e L0008 ke 253508 chiz =M 2.590 GHz 2,505 GHz | 1.000 Mz 2.50006 GHz | -48.01 dBim | -23.01 dB
L JL J j, I ] | A
Date: 25 APR.2016 12.20:15 Date; 35 APR 2016 122341
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B23 of B30

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : 2ACCJA019

Report Issued Date : May 26, 2016
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

Conducted Spurious Emission

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 25 APR 2016 11.43.05

Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep
SGL Count 1005100 SGL Count 1005100
1 AvgPwr |
Limit ¢h Limit theck
10 Jﬂ"‘:" EEURIOUS LINE ABS 10 Jﬂ"‘:" EEURIOUS LINE ABS
20 dB o0 dp
E_ABS _ABS
40 df -40 dp
Jo . - Poioar, P
-50 dBm—{— | e Fo— and 50 dBm S - S - P
—— - - ?
| e |
-60 dBmr T -60 dBr T
70 B 70 B
-B0 dBmr -B0 dBmr
00 o 00 o
Start 30,0 MHz 52006 pis Btop 76.0 GHz | || Start 30,0 MHz 52006 pis Btop #6.0 GHz
[ Spurious Emissions [ Spurious Emissions
Ranga Low Range U | RBW | Fraquency | __Powsrabs | ALimi Range Low Range U | RBW | Fraquency | |
30,000 MHz | 1.000 GHz 1.000 MHz 951.28186 MHz | , 3 -2e.33 dB 30,000 MHz | 1.000 GHz 1.000 MHz J
1.000 GHz 2.490 GHz 1.000 MHz 2,15710 GHz | -28.64 dB 1.000 GHz 2.490 GHz 1.000 MHz
2.580 GHz 5 GHz 1.000 MHz -25.47 dB 2.580 GHz C.000 GHz 1.000 MHz
5.000 GHz | 10.000 GHz 1.000 MHz ~47.86 dBm -22.86 dB 5.000 GHz | 10.000 GHz 1.000 MHz =48.01 dBém
10.000 GHz 12,000 GHz 1,000 MHz —45,99 dbm -20.99 dB 10.000 GHz 12,000 GHz 1,000 MHz -46,02 dbm .0
18.000 GHz 26.000 GHz 1.000 MHz 19.90813 GHz ~46.81 dBm -21.81 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.92163 GHz ~46.85 dBm -21.8
)i CHNININD o8 )i (T

Date: 25 APR 2016 11,4400

Middle Channel / QPSK

Middle Channel / 16QAM

(%]
Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep
SGL Count 1005100 SGL Count 100,100
1 AvgPwr |
Limit theck Limit theck
10 Jﬂ"‘:" EEURIOUS LINE ABS 10 Jﬂ"‘:" EEURIOUS LINE ABS
-20 di -20 di
_ABS
40 df -40 dp
. . . A LN . .
50 dBm = .f"'ﬂ;,;p o -50 dBrm T
e ntasir o b gl 7
. -60 dB
<70 dlBir
-B0 dBmr
00 o
Start 30,0 MHz 52006 pis Stop 26.0 GHz | || Start 30,0 MHz 52006 pis Btop #6.0 GHz
[ Spurious Emissions [ Spurious Emissions
Range Low Range U | RBW | Frequency | Power Abs___| Range Low Range U | RBW | Frequency | Power Abs___| ALimit
30,000 MHz | 1.000 GHz 1.000 MHz 907.65267 MH2 | -53.60 dBm | 30,000 MHz | 1.000 GHz 1.000 MHz 938.19340 MH2 | -53.42 dBm | -28.42 db
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stk T A, snd il L e
e a o dBm gl
-60 dBr
<70 dlBir
-B0 dBmr
00 o
Start 30.0 MH:z 52006 pls Stop 26.0 GHz Start 30.0 MH:z 52006 pls Stop 26.0 GHz
[ Spurious Emissions [ Spurious Emissions
Rongelow | RangeUp | RBW | Frequency |__Powsrabs | ALimit Rongelow | RangeUp | RBW | Freguency | ALimit
30,000 MHz | 1.000 GHz 1,000 MHz 948.85807 MH2 | ~53,58 dim -2e.5a dB 30,000 MHz | 1.000 GHz 1.000 MHz 958.55322 MH2 | -28.59 dp
1.000 GHz : 1.000 MHz 2 - 0 dirn -28.60 dB 1.000 GHz 2.490 GHz 1.000 MHz 2,16256 GHz | -28.53 dB
2.580 GHz 5 1.000 MHz -50.50 dém -25.50 dB 2.580 GHz 5 0 GHz 1.000 MHz 4.96782 GHz | -25.66 dB
5.000 GHz | 10.000 GHz 1.000 MHz | =47.84 dBm -22.B4 dB 5.000 GHz | 10.000 GHz 1.000 MHz 6.B6606 GHz | =48.05 dBm -23.08 dB
10.000 GHz 12,000 GHz 1,000 MHz 15.74039 GHz —45,75 dbm -20.75 dB 10.000 GHz 12,000 GHz 1,000 MHz 15.74939 GHz 45,75 dbm
18.000 GHz 26.000 GHz 1.000 MHz 19.91863 GHz ~46.62 dBm -21.62 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.91113 GHz ~46 dBm =
)i (T )i (T

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 25 APR 2016 12:01:15

Date; 25APR 2016 12,0214

Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep
SGL Count 1005100 SGL Count 1005100
1 AvgPwr |
Limit (theck i Limit theck v
.10 qur EEURIOUS LINE ABS PARS 10 qur EEURIOUS LINE ABS PA
-20 di -20 di
40 df -40 dp
- y . | — i . .
50 dam - it -50 dBm: oo ] ——
- )
et
-60 dBr
<70 diT
-B0 dBmr
00 o
Start 30.0 MH:z 52006 pls Stop 26.0 GHz Start 30.0 MH:z 52006 pls Stop 26.0 GHz
[ Spurious Emissions [ Spurious Emissions
Rongelow | RangeUp | RBW | Frequency |__Powsrabs | Alimit Rongelow | RangeUp | RBW | Frequency | ALimit
30,000 MHz | 1.000 GHz 1.000 MHz 991.03198 MHz | -53,40 dBm | -28.40 dB 30,000 MHz | 1.000 GHz 1,000 MHz 941.5B671 MH2 | -28.50 dp
1.000 GHz 1.000 MHz 2,14071 GHz | -53.67 dBm -28.67 di 1.000 GHz 1.000 MHz 2,14270 GHz | -28.82 dB
2.580 GHr 1.000 MHz 4.29132 GHz | -50.51 dBm 2.580 GHz 1.000 MHz 4,35810 GHz | -50.70 dBm -25.70 dB
5.000 GHz | 1.000 MHz 6.87656 GHz | -47.81 dBm 5.000 GHz | 10.000 GHz 1.000 MHz 6.86256 GHz | ~47.89 dBm -22.89 dB
10.000 GHz 12,000 GHz 1,000 MHz 15.73739 GHz -46.05 dbm 10.000 GHz 12,000 GHz 1,000 MHz 15.74439 GHz -46.05 dbm -21.05 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.93813 GHz ~46.62 dBm -21.62 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.91163 GHz ~46,76 dBm -21.76 dB
)i (T )i (T
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LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 25 APR 2016 121216

Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep
SGL Count 1005100 SGL Count 1005100
1 AvgPwr |
Limit theck PARSE Limit ttheck \
.10 qur EEURIOUS LINE ABS PARS 10 qur EEURIOUS LINE ABS PARS
-20 di -20 di
-40 dp
|- P, ) oy .
....J‘ e 50 dBm=— st
I )
e
-60 dBmr
<70 dlBir
-B0 dBmr
00 o
Start 30.0 MH:z 52006 pls Stop 26.0 GHz Start 30.0 MH:z 52006 pls Stop 26.0 GHz
[ Spurious Emissions [ Spurious Emissions
Rongelow | RangeUp | RBW | Frequency | ALimit Rongelow | RangeUp | RBW | Frequency |__Powsrabs | Alimit
30,000 MHz | 1.000 GHz 1.000 MHz BE0.63218 MH2 | -28.52 dp 30,000 MHz | 1.000 GHz 1.000 MHz 932.37631 MH2 | -53,43 dBm | -28.43 dB
1.000 GHz : 1.000 MHz 248777 GHz | -10.53 dB 1.000 GHz 2.490 GHz 1.000 MHz 248777 GHz | LB1 dBm -13.61 dB
2.580 GHz 5 1.000 MHz 4.995089 GHz | 2.580 GHz 5,000 GHz 1,000 MHz 4.18148 GHz | -50.70 dBm -25.70 dB
5.000 GHz | 10.000 GHz 1.000 MHz 6,87156 GHz | 5.000 GHz | 10.000 GHz 1.000 MHz 6,86956 GHz | ~47,75 dim -22.75 di
10.000 GHz 12,000 GHz 1,000 MHz 15.74139 GHz —45.85 dbm 10.000 GHz 12,000 GHz 1,000 MHz 15.75189 GHz —45,01 dbm -20.91 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90563 GHz ~46.85 dBm -21.85 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.92263 GHz ~46,79 dBm -21.79 dB
- -

(T

Date 25 APR 2016 121311

17

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 25 APR 2016 12:15:00

Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep
SGL Count 1005100 SGL Count 1005100
1 AvgPwr |
Limit theok TARE Limit ¢heck T
.10 qur EEURIOUS LINE ABS PARS 10 qur EEURIOUS LINE ABS PA
-20 di -20 di
40 df -40 dp
| — . |- . .
-50 dBim | et - sl -50 dBm sl
et -
Lt
-60 dBmr
<70 dlBir
-B0 dBmr
00 o
Start 30.0 MH:z 52006 pls Stop 26.0 GHz Start 30.0 MH:z 52006 pls Stop 26.0 GHz
[ Spurious Emissions [ Spurious Emissions
Rongelow | RangeUp | RBW | Frequency PowerAbs | ALimit Rongelow | RangeUp | RBW | Frequency |__PowsraAbs | Alimit
30,000 MHz | 1.000 GHz 1.000 MHz 969.21789 MH2 | -53.52 dBm | -28.52 dp 30,000 MHz | 1.000 GHz 1.000 MHz 924.62019 MH2 | -53,72 dBm | -28.72 db
1.000 GHz 1.000 MHz 248379 GHz | -5£3.34 dbm -28.34 db 1.000 GHz 1.000 MHz 2,11539 GHz_ | - 54 dBm -28.54 dB
2.580 GHr 1.000 MHz 4, 16792 GHz | -50.51 dBm -25.51 dB 2.580 GHr 1.000 MHz 4,31358 GHz | -50.72 dBm -25.72 dB
5.000 GHz | 1.000 MHz 6,87905 GHz | ~47,79 dim -22.79 dB 5.000 GHz | 10.000 GHz 1.000 MHz 6,BB856 GHz | =47, 78 dim -22.78 dB
10.000 GHz 12,000 GHz 1,000 MHz 15.74689 GHz —45,99 dbm -20.99 dB 10.000 GHz 12,000 GHz 1,000 MHz 15.72889 GHz -45.84 dbm -20.84 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92963 GHz ~46.81 dBm -21.81 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.91713 GHz ~46.57 dBm -21.57 dB
- -

CHNININD o8

Date: 25 APR 2016 121405
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LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date 25 APR 2016 121654

Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep
SGL Count 1005100 SGL Count 1005100
1 AvgPwr |
Limit theck Limit theck
10 Jdr_lu EEURIOUS LINE ABS 10 Jdr_lu EEURIOUS LINE ABS
-20 di -20 di
-40 dp
pue - 10 A -
|, A e -50 dBim i e
[ ; i A ol
it
-60 dBmr
<70 dlBir
-B0 dBmr
00 o
Start 30.0 MH:z 52006 pls Stop 26.0 GHz Start 30.0 MH:z 52006 pls Stop 26.0 GHz
[ Spurious Emissions [ Spurious Emissions
Range Lov RangeUp | RBW | Fraquency |__PowsraAbs | ALimit Range Lov RangeUp | RBW | Fraquency | ALimit
30,000 MHz | 1.000 GHz 1,000 MHz 945.94953 MH2 | - -2E.E3 dB 30,000 MHz | 1.000 GHz 1.000 MHz 928.49825 MH2 | -28.56 dp
1.000 GHz 2.490 GHz 1.000 MHz 2,15263 -28.67 db 1.000 GHz 2.490 GHz 1.000 MHz 2,15461 GHz | -28.64 dB
2.580 GHz 5 GHz 1.000 MHz 2.58266 | 3 dB 2.580 GHz C.000 GHz 1.000 MHz 2.58266 | -18.57 dB
5.000 GHz | 10.000 GHz 1.000 MHz 6.87656 GHz | -22.96 dB 5.000 GHz | 10.000 GHz 1.000 MHz 6,85156 GHz | -22.95 dB
10.000 GHz 12,000 GHz 1,000 MHz 15.74789 GHz -20.97 dB 10.000 GHz 12,000 GHz 1,000 MHz 15.75239 GHz —45.88 dbm -20.88 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92813 GHz ~46.85 dBm -21.85 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.92563 GHz ~46,73 dBm -21.73 dB
- -

(T

Date; 26 APR. 2016 1216845

17

LTE Band

7/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date; 25 APR. 2016 12.26:51

Date; 25 APR. 2016 12,2748

Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep
SGL Count 1005100 SGL Count 1005100
1 AvgPwr |
Limit ¢h Limit theck
10 Jﬂ"‘:" EEURIOUS LINE ABS 10 Jﬂ"‘:" EEURIOUS LINE ABS
20 dB o0 dp
Ao HINE_ABS Ao _ABS
40 df -40 dp
Pttt Phos P,
B BTt pa— i -t 50 BT i o 1
-60 dBr
<70 dlBir
-B0 dBmr
00 o
Start 30.0 MH:z 52006 pls Stop 26.0 GHz Start 30.0 MH:z 52006 pls Stop 26.0 GHz
[ Spurious Emissions [ Spurious Emissions
Ranga Low Range U | RBW | Fragqueancy | __Powsrabs | ALimit. Ranga Low Range U | RBW | Fragueancy | |
30,000 MHz | 1.000 GHz 1.000 MHz 968.24838 MH2 | -53.67 dBm | -28.57 dB 30,000 MHz | 1.000 GHz 1.000 MHz B70.32734 MH2 | J
1.000 GHz 2.490 GHz 1.000 MHz 2,48379 GHz | -31.61 dbm -6.61 dbl 1.000 GHz 2.490 GHz 1.000 MHz 248379 GHz |
2.580 GHz 5 GHz 1.000 MHz 3 -50.43 dBm 2.580 GHz C.000 GHz 1.000 MHz -50.69 dBm 5.6/
5.000 GHz | 10.000 GHz 1.000 MHz ~47.93 dBém 5.000 GHz | 10.000 GHz 1.000 MHz =48.03 diém -23.03
10.000 GHz 12,000 GHz 1,000 MHz —45,01 dbm 10.000 GHz 12,000 GHz 1,000 MHz -46.02 dbm Y
18.000 GHz 26.000 GHz 1.000 MHz 19.91263 GHz =46, 70 dBrm = 18.000 GHz 26.000 GHz 1.000 MHz 19.91763 GHz ~46.88 dBm -21.88
)i (T )i (T
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LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date; 25 APR. 2016 122935

CHNININD o8

Date 25 APR 2016 12:28:40

Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep
SGL Count 1005100 SGL Count 100,100
1 AvgPwr |
Limit theck PARSE Limit ttheck \
.10 Ja'l+r EEURIOUS LINE ABS PARS 10 Ja'l+r EEURIOUS LINE ABS PAES
-20 di -20 di
-40 dp
- e = -50 dBm k| qmradnitres =
—— - - e o v
-60 dB
<70 dlBir
-80 B
00 o
Start 30.0 MH:z 52006 pls Stop 26.0 GHz Start 30.0 MH:z 52006 pls Stop 26.0 GHz
[ Spurious Emissions [ Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs___| ALimit Range Low | Range Up | RBW | Frequency | Power Abs___| ALimit
30,000 MHz | 1.000 GHz 1.000 MHz 938.19340 MH2 | -53.65 dBm | -28.55 dB 30,000 MHz | 1.000 GHz 1,000 MHz 999.75762 MH2 | -53.71 dBm | -28.71 dB
1.000 GHz : 1.000 MHz 2, 5 | - 5 dém -28.55 dB 1.000 GHz 2.490 GHz 1.000 MHz -53.562 dbm -28.62 dB
2.580 GHz 5 1.000 MHz 4, 16986 GHz | -50.51 dém -25.51 dB 2.580 GHz 5 0 GHz 1.000 MHz -50.81 dBm -25.81 dB
5.000 GHz | 10.000 GHz 1.000 MHz 6.BB606 GHz | ~47.97 dBm -22.97 dB 5.000 GHz | 10.000 GHz 1.000 MHz | =47.81 dBm -22.81 dB
10.000 GHz 12,000 GHz 1,000 MHz 15.75239 GHz —45,92 dbm -20.92 dB 10.000 GHz 12,000 GHz 1,000 MHz 15.75530 GHz —45.78 dbm
18.000 GHz 26.000 GHz 1.000 MHz 19.92713 GHz ~46.81 dBm -21.81 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.92813 GHz =46, 70 dBrm =
)i )i (1171 —

Highest Channel / QPSK

Highest Channel / 16QAM

Date; 26 APR 2016 12:30:30

Date 25 APR 2016 12:31:24

Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 550 dB Mode Auto Sweep
SGL Count 1005100 SGL Count 1005100
1 AvgPwr |
Limit (theck i Limit theck v
.10 AfHR—SPURIOUS LINE ARS PARS .10 AfHR—SPURIOUS LINE ARS P
-20 dB -20 dB
40 df -40 dp
Mo, e - e
-50 dim—] T L 2 arnd 1 -50 dBm: it el
-60 dBr
<70 dlBir
-B0 dBmr
00 o
Start 30.0 MH:z 52006 pls Stop 26.0 GHz Start 30.0 MH:z 52006 pls Stop 26.0 GHz
[ Spurious Emissions [ Spurious Emissions
Rongelow | RangeUp | RBW | Frequency PowerAbs | ALimit Rongelow | RangeUp | RBW | Frequency Power Abs | ALimit
30,000 MHz | 1,000 GHz 1,000 MHz 951 28186 MHz | -53,57 dbm | -22.57 dB 30,000 MHz | 1,000 GHz 1,000 MHz 910.56222 MHZ | -53,62 dbm | -28.62 dB
1.000 GHz 1.000 MHz 2.14717 GHz | -53.59 dBm -28.50 d 1.000 GHz 1.000 MHz 2.12184 GHz | 62 dém -28.62 d
2.580 GHr 1.000 MHz 2,58702 GHz | -47.52 dbm -22.58 db 2.580 GHz 1,000 MHz 2,58702 GHz | -47.67 dbm -22.67 db
5.000 GHz | 1.000 MHz 686406 GHz | -47.89 dBm -22.89 di 5.000 GHz | 10.000 GHz 1.000 MHz 688406 GHz | -47.85 dBm -22.85 di
10.000 GHz 12,000 GHz 1,000 MHz 15.75630 GHz —45,03 dbm -20.93 dB 10.000 GHz 12,000 GHz 1,000 MHz 15.72239 GHz -46.04 dbm -21.04 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.02313 Gz ~46.76 dBm -21.75 di 18.000 GHz 26.000 GHz 1.000 MHz 19.02063 Gz ~46.80 dBm -21.80 dB
)i (T )i (T
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o 1as. FCC RF Test Report

Report No. : FG611504-04B

Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0028
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0023
10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0025
20 Battery End Point 0.0023
Note:

1. Normal Voltage = 3.9V. ; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.35 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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SPORTON LAG.

FCC RF Test Report

Report No. : FG611504-04B

Appendix B. Test Results of Radiated Test

EIRP
LTE Band 7 / 5MHz (Average)
A T RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 22.76 0.1888 22.44 0.1754
Middle QPSK 1 12 22.33 0.1710 21.32 0.1355
Highest 1 12 22.27 0.1687 21.30 0.1349
Lowest 1 0 21.70 0.1479 20.71 0.1178
Middle 16QAM 1 0 20.90 0.1230 20.27 0.1064
Highest 1 24 20.65 0.1161 19.81 0.0957
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
S i RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 22.65 0.1841 21.83 0.1524
Middle QPSK 1 25 22.68 0.1854 21.85 0.1531
Highest 1 25 21.96 0.1570 20.73 0.1183
Lowest 1 0 21.37 0.1371 20.45 0.1109
Middle 16QAM 1 25 21.62 0.1452 20.99 0.1256
Highest 1 0 20.71 0.1178 19.60 0.0912
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B1 of B4
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o 1as. FCC RF Test Report Report No. : FG611504-04B
LTE Band 7 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 23.23 0.2104 22.70 0.1862
Middle QPSK 1 37 22.97 0.1982 22.20 0.1660
Highest 1 37 22.70 0.1862 21.95 0.1567
Lowest 1 37 21.70 0.1479 21.34 0.1361
Middle 16QAM 1 0 21.50 0.1413 20.78 0.1197
Highest 1 37 21.77 0.1503 20.99 0.1256
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 22.88 0.1941 22.25 0.1679
Middle QPSK 1 49 22.69 0.1858 21.82 0.1521
Highest 1 49 22.60 0.1820 21.64 0.1459
Lowest 1 0 21.78 0.1507 21.17 0.1309
Middle 16QAM 1 49 21.21 0.1321 20.36 0.1086
Highest 1 0 21.09 0.1285 19.87 0.0971
Limit EIRP < 2W Result PASS
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SPORTON LAG.
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Report No. : FG611504-04B

Radiated Spurious Emission

For Battery 1

LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5066 -48.70 -25 -23.70 -62.68 -54.48 3.49 9.27 H

7598 -44.00 -25 -19.00 -60.54 -51.79 4.28 12.07 H
Middle 10130 -44 .57 -25 -19.57 -65.96 -51.87 5.10 12.40 H

5066 -48.76 -25 -23.76 -62.92 -54.54 3.49 9.27 V

7598 -46.65 -25 -21.65 -63.67 -54.44 4.28 12.07 \%

10130 -45.13 -25 -20.13 -66.23 -52.43 5.10 12.40 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit o.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5060 -48.80 -25 -23.80 -62.78 -54.58 3.49 9.27 H

7592 -46.09 -25 -21.09 -62.63 -53.88 4.28 12.07 H
Middle 10121 -44 .55 -25 -19.55 -65.94 -51.85 5.10 12.40 H

5060 -48.49 -25 -23.49 -62.65 -54.27 3.49 9.27 V

7592 -45.85 -25 -20.85 -62.87 -53.64 4.28 12.07 V

10121 -45.01 -25 -20.01 -66.11 -52.31 5.10 12.40 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : 2ACCJA019

Page Number

: B3 of B4

Report Issued Date : May 26, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAG.

FCC RF Test Report
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LTE Band 7 / 15MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable |TX Antenna R
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5057 -48.88 -25 -23.88 -62.86 -54.66 3.49 9.27 H
7586 -42.98 -25 -17.98 -59.52 -50.77 4.28 12.07 H
Middle 10112 -45.02 -25 -20.02 -66.41 -52.32 5.10 12.40 H
5057 -48.82 -25 -23.82 -62.98 -54.60 3.49 9.27 V
7586 -45.32 -25 -20.32 -62.34 -53.11 4.28 12.07 \%
10112 -45.23 -25 -20.23 -66.33 -52.53 5.10 12.40 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit o.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5051 -49.29 -25 -24.29 -63.27 -55.07 3.49 9.27 H
7580 -43.14 -25 -18.14 -59.68 -50.93 4.28 12.07 H
Middle 10103 -45.30 -25 -20.30 -66.69 -52.60 5.10 12.40 H
5051 -48.87 -25 -23.87 -63.03 -54.65 3.49 9.27 \%
7577 -45.92 -25 -20.92 -62.94 -53.71 4.28 12.07 \%
10103 -45.51 -25 -20.51 -66.61 -52.81 5.10 12.40 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
For Battery 2
LTE Band 7 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0_ve.r SPI.\ S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galfl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5057 -47.83 -25 -22.83 -61.81 -53.61 3.49 9.27 H
7586 -46.25 -25 -21.25 -62.79 -54.04 4.28 12.07 H
Middle 10112 -45.57 -25 -20.57 -66.96 -52.87 5.10 12.40 H
5057 -49.42 -25 -24.42 -63.58 -55.20 3.49 9.27 \%
7586 -47.12 -25 -22.12 -64.14 -54.91 4.28 12.07 V
10112 -45.55 -25 -20.55 -66.65 -52.85 5.10 12.40 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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